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Order parts, accessories, and supplies

Several methods are available for ordering parts, supplies, and accessories.

Order directly from HP
You can obtain the following items directly from HP:

e Replacement parts: To order replacement parts in the U.S., go to www.hp.com/go/hpparts.
Outside the United States, order parts by contacting your local authorized HP service center.

e Supplies and accessories: To order supplies in the U.S., go to www.hp.com/go/ljsupplies. To
order supplies worldwide, go to www.hp.com/ghp/buyonline.html. To order accessories, go to
www.hp.com/support/hpljp4010series or www.hp.com/support/hpljp4510series.

Order through service or support providers

To order a part or accessory, contact an HP-authorized service or support provider.

Order directly through the HP Easy Printer Care software

HP Easy Printer Care software is a product management tool designed to make product configuration,
monitoring, supplies ordering, troubleshooting, and updating as simple and efficient as possible. For
more information about HP Easy Printer Care software, see Use the HP Easy Printer Care software

on page 68.

Order replacement parts

The following list of accessories was current at the time of printing. Ordering information and availability
of the accessories might change during the life of the product
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Paper-handling accessories

Figure 8-1 Paper-handling accessories

Ref Iltem Description Product Part number
number
1 Optional 500-sheet Optional tray to increase paper capacity. Holds Letter, | CB518A CB518-67901
feeder A4, Legal, A5, B5 (JIS), Executive, and 8.5 x 13 inch
paper sizes.

The product can accommodate up to four optional 500-
sheet feeders.
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Ref Item Description Product Part number
number
2 Optional 1,500-sheet Optional tray to increase paper capacity. Holds Letter, | CB523A CB523-67901
feeder Legal, and A4 paper sizes.
3 Duplexer (duplex Allows automatic printing on both sides of the paper. | CB519A CB519-67901
printing accessory)
4 Envelope feeder Holds up to 75 envelopes. CB524A CB524-67901
5 500-sheet stapler/ Allows for high-volume output with automatic job CB522A CB522-67901
stacker finishing. Staples up to 15 sheets of paper.
6 500-sheet stacker Provides an additional output bin that holds 500 sheets. | CB521A CB521-67901
7 Stapler unit Holds the stapler cartridge and the stapler head. Order Q3216-60501
the stapler unit if you are experiencing stapler failure
and an HP-authorized service or support provider
advises you to replace the unit.
NOTE: The staple cartridge is not included with the
stapler unit and must be ordered separately, when it
needs to be replaced.
8 1,000-staple cartridge Provides three staple cartridges. Q3216A Q3216-60500
9 HP 5-bin mailbox Provides five output bins that you can use to sort jobs. | CB520A CB520-67901
10 Printer stand Provides stability when multiple optional trays are CB525A
installed. The stand has casters so you can easily move
the product.
Print cartridges
Item Description Product Part number
number
HP LaserJet print cartridge 10,000-page cartridge CC364A CC364-67901
24,000-page cartridge CC364X CC364-67902
Maintenance Kkits
Iltem Description Product Part number
number

Preventive maintenance  Contains a replacement fuser, a transfer roller, a transfer-roller CB388A
kit tool, eight feed rollers, and one pair of disposable gloves. (110Vv)
Includes instructions for installing each component.
CB389A
The preventive maintenance kit is a consumable item, and its (220 V)
cost is not covered under the warranty or most extended
warranty options.

Multipurpose tray kit Contains a pickup roller, a feed roller, and a separation roller. CB506-67905
(Tray 1)

Product roller kit (Trays 2, Contains a pickup roller, a feed roller, and a separation roller. CB506-67904
3,4,5,6)
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Item Description Product Part number

number
Transfer roller kit Contains one transfer roller. CB506-67903
Fusing kit Contains one fuser assembly. CB506-67901
(110 V)
CB506-67902
(220 V)
Memory
Item Description Product Part number
number
44 x 32-pin DDR2 memory 64 MB CC413A CC413-67901
DIMM (dual inline memory
module) 128 MB CC414A CC414-67901
Boosts the ability of the 256 MB CC415A CC415-67901
product to handle large or
complex print jobs. 512 MB CE483A CE483-67901
Cables and interfaces
Item Description Product Part number
number
Enhanced I/O (EIO) cards HP High Performance Serial ATA EIO Hard Disk J6073G CB506-67907
HP Jetdirect print server multi- 1284B parallel adaptor J7972G J7972-61001
protocol EIO network cards
HP Jetdirect EIO wireless 690n (IPv6/IPsec ) J8007G
HP Jetdirect en3700 J7942G J7942-61031
HP Jetdirect en1700 J7988G J7988-61001
HP Jetdirect ew2400 USB wireless print server J7951G J7951-61021
HP Jetdirect 630n EIO networking card (IPv6/gigabit)  J7997G J7997-61001
HP Jetdirect 635n EIO networking card (IPv6/IPsec)  J7961G J7961-69011
USB cable 2-meter A to B cable C6518A
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Paper

For more information about paper, go to http://www.hp.com/go/ljsupplies.

Item

Description

Product number

HP Soft Gloss laser paper

For use with HP LaserJet printers.
Coated paper, good for business
documents with high impact, such as
brochures, sales material, and
documents with graphics and
photographic images.

Specifications: 32 Ib (120 g/m?).

Letter (220 x 280 mm), 50 sheets/box

C4179A/Asia-Pacific countries/regions

A4 (210 x 297 mm), 50 sheets/box

C4179B/Asia-Pacific countries/regions
and Europe

HP LaserJet tough paper

For use with HP LaserJet printers. This
satin-finish paper is waterproof and tear-
proof, yet doesn't compromise on print
quality or performance. Use it for signs,
maps, menus, and other business
applications.

Letter (8.5 x 11 inch), 50 sheets to a
carton

Q1298A/North America

A4 (210 x 297 mm), 50 sheets to a carton

Q1298B/Asia-Pacific countries/regions
and Europe

HP Premium Choice LaserJet paper

HP's brightest LaserJet paper. Expect
spectacular color and crisp black from
this paper that is extra smooth and
brilliantly white. Ideal for presentations,
business plans, external
correspondence and other high-value

Letter (8.5 x 11 inch), 500 sheets/ream,
10-ream carton

HPU1132/North America

Letter (8.5 x 11 inch), 250 sheets/ream,
6-ream carton

HPU1732 North America

A4 (210 x 297 mm), 5-ream carton

Q2397A/Asia-Pacific countries/regions

documents A4 (210 x 297 mm), 250 sheet/ream, 5- CHP412/Europe
ream carton

Specifications: 98 bright, 32 Ib. (75 g/

m?) A4 (210 x 297 mm), 500 sheet/ream, 5- CHP410/Europe

' ream carton

A4 (210 x 297 mm), 160 g/m?, 500 sheet/ CHP413/Europe
ream, 5-ream carton

HP LaserJet paper Letter (8.5 x 11 inch), 500 sheets/ream, HPJ1124/North America
10-ream carton

For use with HP LaserJet printers. Good

for letterhead, high-value memos, legal  Legal (8.5 x 14 inch), 500 sheets/ream, HPJ1424/North America

documents, direct mail, and
correspondence.

Specifications: 96 bright, 24 Ib (90 g/m?).

10-ream carton

A Letter (220 x 280 mm), 500 sheets/
ream, 5-ream carton

Q2398A/Asia-Pacific countries/regions

A4 (210 x 297 mm), 500 sheets/ream, 5-
ream carton

Q2400A/Asia-Pacific countries/regions

A4 (210 x 297 mm), 500 sheets/ream

CHP310/Europe
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Item

Description

Product number

HP Printing paper

For use with HP LaserJet and inkjet
printers. Created especially for small and
home offices. Heavier and brighter than
copier paper.

Specifications: 92 bright, 22 Ib.

Letter (8.5 x 11 inch), 500 sheets/ream,
10-ream carton

HPP1122/North America and Mexico

Letter (8.5 x 11 inch), 500 sheets/ream,
3-ream carton

HPP113R/North America

A4 (210 x 297 mm), 500 sheets/ream, 5- CHP210/Europe
ream carton
A4 (210 x 297 mm), 300 sheets/ream, 5- CHP213/Europe

ream carton

HP Multipurpose paper

For use with all office equipment-laser
and inkjet printers, copiers, and fax
machines. Created for businesses that
want one paper for all their office needs.
Brighter and smoother than other office
papers.

Specifications: 90 bright, 20 Ib (75 g/m?).

Letter (8.5 x 11 inch), 500 sheets/ream,
10-ream carton

Letter (8.5 x 11 inch), 500 sheets/ream,
5-ream carton

Letter (8.5 x 11 inch), 250 sheets/ream,
12-ream carton

Letter (8.5 x 11 inch), 3-hole, 500 sheets/
ream, 10-ream carton

Legal (8.5 x 14 inch), 500 sheets/ream,
10-ream carton

HPM1120/North America

HPM115R/North America

HP25011/North America

HPM113H/North America

HPM1420/North America

HP Office paper

For use with all office equipment-laser
and inkjet printers, copiers, and fax
machines. Good for high-volume
printing.

Specifications: 84 bright, 20 Ib (75 g/m?).

Letter (8.5 x 11 inch), 500 sheets/ream,
10-ream carton

HPC8511/North America and Mexico

Letter (8.5 x 11 inch), 3-hole, 500 sheets/
ream, 10-ream carton

HPC3HP/North America

Legal (8.5 x 14 inch), 500 sheets/ream,
10-ream carton

HPC8514/North America

Letter (8.5 x 11 inch), Quick Pack; 2,500-
sheet carton

HP2500S/North America and Mexico

Letter (8.5 x 11 inch), Quick Pack 3-hole;
2,500-sheet carton

HP2500P/North America

A Letter (220 x 280 mm), 500 sheets/
ream, 5-ream carton

Q2408A/Asia-Pacific countries/regions

A4 (210 x 297 mm), 500 sheets/ream, 5-
ream carton

Q2407A/Asia-Pacific countries/regions

A4 (210 x 297 mm), 500 sheets/ream, 5- CHP110/Europe
ream carton
A4 (210 x 297 mm), Quick Pack; CHP113/Europe

2500 sheets/ream, 5-ream carton

Order replacement parts 347



Item

Description

Product number

HP Office recycled paper

For use with all office equipment-laser
and inkjet printers, copiers, and fax
machines. Good for high-volume
printing.

Satisfies U.S. Executive Order 13101 for
environmentally preferable products.

Specifications: 84 bright, 20 Ib, 30%
post-consumer content.

Letter (8.5 x 11 inch), 500 sheets/ream,
10-ream carton

HPE1120/North America

Letter (8.5 x 11 inch), 3-hole, 500 sheets/
ream, 10-ream carton

HPE113H/North America

Legal (8.5 x 14 inch), 500 sheets/ream,
10-ream carton

HPE1420/North America

HP LaserJet transparencies

For use only with HP LaserJet
monochrome printers. For crisp, sharp
text and graphics, rely on the only
transparencies specifically designed and
tested to work with monochrome

HP LaserJet printers.

Specifications: 4.3-mil thickness.

Letter (8.5 x 11 inch), 50 sheets to a
carton

92296T/North America, Asia-Pacific
countries/regions, and Europe

A4 (210 x 297 mm), 50 sheets to a carton

922296U/Asia-Pacific countries/regions
and Europe
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How to use the parts lists and diagrams

ENWW

ey

The figures in this chapter show the major subassemblies in the product and their component parts. A
parts list table follows each exploded view assembly diagram. Each table lists the item number, the
associated part number, and the description of each part. If a part is not listed in the table, then it is not
a field replacement unit (FRU).

CAUTION: Be sure to order the correct part. When looking for part numbers for electrical components,

pay careful attention to the voltage that is listed. Doing so will ensure that the part number selected is
for the correct model.

NOTE: In this manual, the abbreviation “PCA” stands for “printed circuit-board assembly.”

Components described as a PCA might consist of a single circuit board or a circuit board plus other
parts, such as cables and sensors.
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Customer/field-replaceable units

Part

Part number

Fusing assembly (110 V)

CB506-67901

Fusing assembly (220 V)

CB506-67902

500-sheet paper cassette

RM1-4559-000CN

Transfer roller

CB506-67903

Formatter cover (P4015/P4515)

RC2-2468-000CN

Formatter cover (P4014)

RC2-5757-000CN

Formatter (P4014, base model)

CB437-69001

Formatter (network models)

CB438-69001

Option cover

RC2-2459-000CN

Face-up tray assembly (P4015/4515)

RMI-4531-000CN

Face-up tray assembly (P4014)

RMI-5448-000CN

Paper pickup roller

RM1-0036-000CN

Paper feed roller

RM1-0037-020CN

Feed roller (separation roller)

RMI-4571-000CN

Cassette torque limiter

RC2-5262-000CN

Duplexing outer cover (P4015/4515)

RC2-2510-000CN

Duplexing outer cover (P4014)

RC2-5760-000CN

Envelope cover

RL1-1667-000CN

Envelope connector cover (P4015/4515)

RC2-2476-000CN

Envelope connector cover (P4014)

RC2-5759-000CN

Optional 500-sheet feeder (plus tray)

CB518-67901

Optional envelope feeder

CB524-67901

Optional duplex accessory

CB519-67901

Optional 500-sheet stacker

CB521-67901

Optional 500-sheet stapler/stacker

CB522-67901

Optional 1,500-sheet feeder

CB523-67901

Optional 5-bin mailbox

CB520-67901

Optional printer stand

CB525A

Tray 1 feed roller

RL1-1663-000CN

Tray 1 pickup roller

RL1-1641-000CN

Tray 1 separation roller

RL1-1654-000CN

Legal tray cover (P4015/4515)

RC2-5239-000CN

Legal tray cover (P4014)

RC2-5761-000CN
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Part Part number

Control-panel overlay (P4015/4515) CB509-60102 (French/Spanish)
CB509-60103 (German/French/Italian)
CB509-60104 (Norwegian/Swedish/Finnish/Estonian/Latvian/Lithuanian)
CB509-60105 (German/French/Italian/Spanish/Portuguese/Dutch/Catalan)
CB509-60106 (Czech/Hungarian/Polish/Slovak/Croatian/Romanian/Serbian)

CB509-60107 (Russian/Ukrainian/Bulgarian/Kazakh/Turkish/Greek)

Control-panel overlay (P4014) CB508-60102 (French/Spanish)
CB508-60103 (German/French/Italian)
CB508-60104 (Norwegian/Swedish/Finnish/Estonian/Latvian/Lithuanian)
CB508-60105 (German/French/Italian/Spanish/Portuguese/Dutch/Catalan)
CB508-60106 (Czech/Hungarian/Polish/Slovak/Croatian/Romanian/Serbian)

CB508-60107 (Russian/Ukrainian/Bulgarian/Kazakh/Turkish/Greek)

Maintenance kit CB388A (110 V)
CB389A (220 V)
Memory CC413-67901 (64 MB)

CC414-67901 (128 MB)
CC415-67901 (256 MB)

CC483-67901 (512 MB)

EIO hard disk drive (20 GB) CB506-67907
USB cable (2-meter, A to B) C6518A
EIO card 1248B parallel adaptor J7972G

JetDirect EIO wireless 690n (IPv6/IPsec) J8007G

JetDirect EIO en3700 J7942G

JetDirect EIO en1700 J7988G

JetDirect EIO en2400 USB wireless J7951G

JetDirect 630n EIO networking card J7997G

(IPv6/IPsec)

JetDirect 635n EIO networking card J7961G

1,000-staple cartridge Q3216-60500

Print cartridge CC364-67901 (10,000 pages)

CC364-67902 (24,000 pages)
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Assembly locations

Figure 8-2 Assembly locations—base unit

base unit

Table 8-1 Assembly locations

See Figure 8-6 Internal components (1 of 3) on page 358.
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Table 8-1 Assembly locations—base unit (continued)

Ref. Description Details

2 Paper feed roller assembly See Figure 8-6 Internal components (1 of 3) on page 358.

3 Paper delivery assembly See Figure 8-12 Paper delivery assembly on page 380.

4 Power supply assembly See Figure 8-9 Power supply assembly on page 370.

5 Multipurpose tray (Tray 1) pickup assembly See Figure 8-11 Multipurpose pickup assembly on page 376.
6 Fuser assembly See Figure 8-13 Fusing assembly on page 382.

7 500-sheet cassette (Tray 2) See Figure 8-10 500-sheet cassette on page 372.

Figure 8-3 Assembly location—optional 500-sheet paper feeder

Table 8-2 Assembly location—optional 500-sheet paper feeder

Ref. Description Details

1 Optional 500-sheet paper feeder See Input devices on page 392.
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Figure 8-4 Assembly locations—optional 1,500-sheet paper feeder

Table 8-3 Assembly locations—optional 1,500-sheet paper feeder

Ref. Description Details

1 Paper pickup assembly See Figure 8-23 Optional 1,500-sheet feeder paper pickup
assembly on page 412.

2 Front door assembly See Figure 8-20 Optional 1,500-sheet feeder front door
assembly on page 402.
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Covers

Figure 8-5 Covers—base unit

P4015/4515

(P4014)

ENWW
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Table 8-4 Covers—base unit

Ref Description Part number Qty
1 Cover, option RC2-2459-000CN 1
2 Cover, formatter (P4015/P4515) RC2-2468-000CN 1
2 Cover, formatter (P4014) RC2-5757-000CN 1
3 Cover, right front (P4015/P4515) RC2-2475-000CN 1
3 Cover, right front (P4014) RC2-5758-000CN 1
4 Cover, envelope connector (P4015/P4515) RC2-2476-000CN 1
4 Cover, envelope connector (P4014) RC2-5759-000CN 1
5 Cover, duplexing outer (P4015/P4515) RC2-2510-000CN 1
5 Cover, duplexing outer (P4014) RC2-5760-000CN 1
6 Cover, legal (P4015/P4515) RC2-5239-000CN 1
6 Cover, legal (P4014) RC2-5761-000CN 1
7 Face-up tray assembly (P4015/P4515) RM1-4531-000CN 1
7 Face-up tray assembly (P4014) RM1-5448-000CN 1
8 Front cover assembly 1
RM1-4534-000CN
9 Right cover assembly (P4015/P4515) RM1-4550-000CN 1
9 Right cover assembly (P4014) RM1-5449-000CN 1
10 Left cover assembly (P4015/P4515) RM1-4551-000CN 1
10 Left cover assembly (P4014) RM1-5450-000CN 1
11 Top cover assembly (P4015/P4515) RM1-4552-000CN 1
11 Top cover assembly (P4014) RM1-5250-000CN 1
12 Control panel assembly (P4015/P4515) RM1-5059-000CN 1
12 Control panel assembly (P4014) RM1-5060-000CN 1
13 Cover, right rear (P4015/P4515) RC2-2478-000CN 1
13 Cover, right rear (P4014) RC2-5768-000CN 1
A01 Pin, option RC1-0306-000CN 1
A02 Screw, tapping, pan head, M4x10 3
AO3 Screw, D, M3x8 6
1 Only orderable parts have part numbers.
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Internal components

Figure 8-6 Internal components (1 of 3)

501

(399)

ENWW
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Table 8-5 Internal components (1 of 3)

Ref

1

10

11

12

13

14

14

15

16

17

18

501

A0l

A02

A03

AO4

A05

A06

AO07

A08

A09

A10

All

Al12

Al3

Description

Cover, envelope

Transfer roller assembly
Arm, release, A

Arm, release, B

Motor, DC, 24 V, drum drive
Size detect assembly
Cable, drum motor

Cable, size sensor
Grounding plate assembly
Screw, D, M3x8

Screw, tap, M3x6

Guide, connecting cable
Screw, M4x5

Power-supply assembly, 110-127 V (see Figure 8-9 Power
supply assembly on page 370)

Power-supply assembly, 220-240 V (see Figure 8-9 Power
supply assembly on page 370)

Registration assembly

Paper feed roller assembly
Multipurpose tray pickup assembly
500-sheet tray cassette

Screw, tapping, pan head, M4x10
Gear, 193T

Guard, edge

Clamp, cord

Rod, release, upper

Rod, release, lower

Guide, gear shift, A

Guide, gear shift, B

Guide, scanner cable

Guide, gear

Guide, cassette right, rear

Guide, cassette left, rear
Support, power supply switch

Foot

Part number

RL1-1667-000CN

CB506-67903

RC2-2480-000CN

RC2-2481-000CN

RL1-1659-000CN

RM1-4525-000CN

RM1-5090-000CN

RM1-5091-000CN

RM1-5461-000CN

XA9-1671-000CN

XA9-1503-000CN

RC1-0386-000CN

RM1-5460-000CN

RM1-4527-000CN

RM1-4563-000CN

RM1-4559-000CN

XB4-7401-007CN

Qty
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Table 8-5 Internal components (1 of 3) (continued)

Ref Description Part number Qty
Al4 Spacer, frame 2
A15 Side plate, drum drive 1
Al6 Cap, drum gear 1
A17 Bushing 1
A18 Spring, compression 1
1 Only orderable parts have part numbers.
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Figure 8-7 Internal components (2 of 3)
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Table 8-6 Internal components (2 of 3)

Ref

1

10

11

12

13

14

15

16

17

18

19

20

21

22

501

A0l

A02

AO03

A04

A05

A06

A07

A08

A09

A10

All

Description

Laser scanner assembly
Motor, DC, 24 V, main drive
Shaft, retard drive

Solenoid

Paper pickup roller assembly
Paper feed roller assembly
Paper pickup drive assembly
Tag holder assembly

Paper feed shaft Z assembly
Feeder sensor cable assembly
Ring, E

Cable, feed motor

Right front guide assembly
Cable, laser

Rod, switch

Bushing

Bushing, feed shaft

Gear, 18T

Gear, 23T

Bushing

Spring, tension

Spring, compression

Screw, tap, binding head, M3x8
Screw, tap, pan head, M4x10
Screw, D, M3x8

Spacer, scanner, front
Spacer, scanner, rear
Screw, tap, M3x6

Guide, front

Support, DCU

Bushing

Guide, cable, right front
Lever, height prevention

Holder, sheet sensor

Part number

RM1-5465-000CN

RL1-1657-000CN

RL1-1658-000CN

RK2-0270-000CN

RM1-0036-020CN

RM1-0037-020CN

RM1-4532-000CN

RM1-4539-000CN

RM1-4562-000CN

XD9-0232-000CN

RM1-5089-000CN

RM1-4576-000CN

RM1-5087-000CN

RC2-2667-000CN

RC1-0206-000CN

RC1-0264-000CN

RU5-0045-020CN

RU6-0159-000CN

RC2-5783-000CN

RU6-2115-000CN

RC1-0213-000CN

XB4-7300-809CN

Qty
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Table 8-6 Internal components (2 of 3) (continued)

Ref Description Qty
Al2 Guide, EPU, rear 1
A13 Clip, cable 1
Al4 Saddle, wire 1
Al5 Guide, lower 1
Al6 Duct, scanner protective, 1 1
A17 Flag, shutter 1
A18 Spring, torsion 1
Al9 Plate, RW crossmember 1
A20 Lever, lens 1
A21 Stopper, C right (P4015/P4515) 1
A21 Stopper, C right (P4014) 1
A22 Stopper, C left (P4015/P4515) 1
A22 Stopper, C left (P4014) 1
A23 Mount, lever 1
A24 Right stopper assembly 1
A25 Side plate, paper feed drive 1
A26 Gear, 29T 1
A27 Gear, 35T 1
A28 Gear, 37T/18T 1
A29 Gear, 17T/25T 1
A30 Spring, torsion 1
A3l Flag, paper presence detect 1
A32 Lid, scanner protective duct 1
A33 Duct, scanner protective, 2 1
1 Only orderable parts have part numbers.
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Figure 8-8 Internal components (3 of 3)
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Table 8-7 Internal components (3 of 3)

Ref

1

10

11

12

13

14

15

16

17

18

19

20

21

21

501

A01

A02

AO03

AO4

AO05

A06

AO7

AO8

A09

Description

Right guide assembly (P4015/P4515)
Right guide assembly (P4014)
Cable, panel

Thermistor unit

Fan

Fan

Fan

Fan

Bushing, paper delivery
Paper delivery drive assembly
DC controller PCA

Fuser motor assembly

Cable, door switch

Cable, fuser motor

Lifter drive assembly

Cable, full sensor

Cable, envelope feeder

IC, photo interrupter

Spring, tension

Support, lifter drive assembly

Paper delivery assembly (also see Figure 8-12 Paper delivery
assembly on page 380)

Fuser assembly (110-127 V) (also see Figure 8-13 Fusing
assembly on page 382)

Fuser assembly (220-240 V) (also see Figure 8-13 Fusing
assembly on page 382)

Screw, with washer, M3x6

Cover, connector

Case, envelope

Holder, sensor

Front cassette LF guide assembly
Screw, tap, pan head, M4x10
Screw, D, M3x8

Holder, sensor

Guide, cartridge, right

Rod, third fan

Part number

RM1-4558-000CN

RM1-5451-000CN

RM1-5082-000CN

RK2-0359-000CN

RK2-1988-000CN

RK2-1989-000CN

RK2-1991-000CN

RK2-1992-000CN

RC1-0136-000CN

RM1-4526-000CN

RM1-4582-000CN

RM1-5051-000CN

RM1-5080-000CN

RM1-5088-000CN

RM1-4585-000CN

RM1-5081-000CN

RM1-5085-000CN

WG8-5624-000CN

RC1-0198-000CN

RM1-4529-000CN

CB506-67901

CB506-67902

XB2-7300-607CN

Qty
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Table 8-7 Internal components (3 of 3) (continued)

Ref Description Part number Qty
Al0 Crossmember, front 1
All Crossmember, option, left 1
Al2 Guide, rear 1
Al13 Duct, second fan 1
Al4 Duct, fourth fan 1
Al5 Holder, DCU 1
Al6 Guide, flat flexible cable 1
A17 Holder, check pin 1
A18 Spring, grounding 1
Al9 Guide, left 1
A20 Guide, left, upper 1
A21 Holder, sensor 1
A22 Rod, din board 1
A23 Gear, 23T/19T 1
A24 Crossmember, option, right 1
A25 Side plate, fuser drive 1
A26 Gear, 17T 1
A27 Gear, 15T 1
A28 Gear, 25T/91T 1
A29 Gear, 33T 1
A30 Gear 35T 1
A3l Cable, option feeder 1
A32 Cable, OPT DEL 1
A33 Clamp, cable 1
A34 Screw, tap, M3x6 5
1 Only orderable parts have part numbers.
ENWW
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Figure 8-9 Power supply assembly
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Table 8-8 Power supply assembly

Ref Description Part number Qty
1 Paper feed assembly RM1-4548-000CN 1
2 Electrical components assembly (110-127 V) RM1-4549-000CN 1
2 Electrical components assembly (220-240 V) RM1-4578-000CN 1
3 Cable, inlet (110-127 V) RM1-5078-000CN 1
3 Cable, inlet (220-240 V) RM1-5079-000CN 1
4 Connector, drawer, 6P VS1-7514-006CN 1
5 Screw, flat head RS, M3x6 XA9-1464-000CN 1
501 Screw, machine, pan head, M3x6 XB1-1300-605CN 1
502 Screw, with washer, M4x6 XB2-7400-606CN 1
A01 Holder, inlet 1
A02 Holder, connector 1
A03 Guard, edge 1
A04 Spring, leaf 1
A05 Crossmember, fusing 1
A06 Screw, tap, pan head, M4x10 2
A07 Screw, D, M3x8 3
A0O8 Screw, with washer, M3x6 3

1 Only orderable parts have part numbers.
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Figure 8-10 500-sheet cassette
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Table 8-9 500-sheet cassette

Ref

A01

A02

AO03

A04

AO05

A6

A07

AO8

A09

Al10

All

Al2

Al13

Al4

Al15

A16

Al7

A18

A19

A20

A21

A22

A23

A24

A25

A26

A27

A28

A29

A30

A3l

Description

500-sheet cassette
Limiter, cassette torque
Paper feed roller assembly
Pin, front guide lock, right
Cover, gear

Flag, size sensing

Arm, lifter

Support, lifter arm
Bushing, lift arm

Holder, retard gear
Spring, tension

Spring, tension

Gear, 20T

Body, cassette

Roller, positioning

Claw, cassette

Roller, LU

Flange, positioning roller, right

Shaft, positioning roller auxiliary

Roller, RD

Gauge, fuel

Pin, cassette lock, left
Shaft, RD roller
Spring, torsion
Guide, nip

Plate, paper lifting
Gear, 88T

Gear, 14T

Gear, 14T

Gear, 14T

Gear, 15T/25T
Gear, 37T

Shaft, size sensing

Shaft, retard gear holder

Qty

RM1-4559-000CN 1

RC2-5262-000CN 1

RM1-0037-020CN 1
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Table 8-9 500-sheet cassette (continued)

Ref Description Qty
A32 Ring, E 1
A33 Label, cassette operation 1
A34 Right side end support assembly 1
A35 Cassette rear assembly 1
A36 Left side end support assembly 1
A37 Front cassette assembly 1
A38 Screw, tap, pan head, M4x10 1
A39 Pin, dowel 1
A40 Screw, tap, M4x12 1
1 Only orderable parts have part numbers.
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Figure 8-11 Multipurpose pickup assembly
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Table 8-10 Multipurpose pickup assembly

Ref

A0l

A02

AO03

AO4

A05

A6

A07

A08

A09

A10

All

Al12

Al3

Al4

Al15

Al6

Al7

Al18

A19

A20

A21

A22

A23

A24

A25

A26

A27

A28

A29

Description

Multipurpose pickup assembly

Multipurpose tray kit (contains 1 pickup roller, 1 feed roller, 1

separation roller)

Roller, pickup

Roller, feed

Roller, separation

Frame, multi, right

Guide, nip, left

Guide, nip, center

Guide, nip, right

Bushing

Bushing

Bushing

Bushing

Shaft, size sensing

Hinge, multi, left

Hinge, multi, right

label, jam clear envelope
Cam

Lever

Shaft, multipurpose cam, left
Shaft, multipurpose cam, right
Cover, multipurpose spring, left
Cover, multipurpose spring, right
Gear, 15T/21T

Gear, 30T/34T

Gear, 30T

Cam/gear, 30T

Cam/gear, 30T

Gear, 14T

Spring, tension

Spring, compression

Spring, tension

Spring, tension

Multipurpose guide assembly

Part number

RM1-4563-000CN

CB506-67905

RL1-1641-000CN

RL1-1663-000CN

RL1-1654-000CN

Qty
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Table 8-10 Multipurpose pickup assembly (continued)

Ref Description Part number Qty
A30 Presence sensor holder assembly 1
A3l Multipurpose pickup gear assembly 1
A32 Multipurpose frame assembly 1
A33 Multipurpose tray assembly 1
A34 Cable, multipurpose sensor 1
A35 Limiter, multipurpose torque 1
A36 Holder, separation 1
A37 Screw, D, M3x8 1
A38 Screw, tap, pan head, M4x10 7
A39 Cover, roller 1
A40 Ring, E 1
A4l Multipurpose solenoid assembly 1
1 Only orderable parts have part numbers.
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Figure 8-12 Paper delivery assembly
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Table 8-11 Paper delivery assembly

Ref

AO01

A02

AO03

AO4

A0S

A6

AO7

AO8

A09

Al0

All

Al2

Al13

Al4

Al15

Al6

Al7

Al18

A19

Description

Paper delivery assembly
Spring, tension

Spring, grounding

Roller, face-down, upper
Deflector, delivery

Ring, E

Bushing, paper delivery, upper
Bushing

Spring, grounding

Bushing, paper delivery, upper
Frame, face-down

Bushing

Bushing

Guide, paper delivery

Flange, positioning roller, right
Roller, delivery intermediate
Roller, face-down, lower
Gear, 21T

Gear, 17T

Gear, 20T

Gear, 33T

Gear, 18T

Part number

Qty

RM1-4529-000CN 1

RC1-0133-000CN 1

RU6-2105-000CN 1

1 Only orderable parts have part numbers.
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Figure 8-13 Fusing assembly
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Table 8-12 Fusing assembly

Ref

A01

A02

AO03

A04

A0S

A6

AO7

AO8

A09

Al0

All

Al2

Al13

Al4

Al15

Al6

Al7

Al18

A19

A20

A21

A22

A23

A24

A25

A26

A27

A28

A29

Description Part number
Fusing assembly (110-127 V) CB506-67901
Fusing assembly (220-240 V) CB506-67902

Roller, pressure

Sleeve guide assembly (110-127 V)
Sleeve guide assembly (220-240 V)
Guide, paper inlet, lower
Holder, fusing sensor
Lever, release, left
Sheet, fusing protective
Bushing

Roller, face-up

Spring, torsion

Spring, torsion

Side plate, fusing, left
Spring, compression
Plate, pressure, right
Plate, pressure, left
Bushing

Bushing

Flag, sensor, right

Flag, sensor, left

Lever, sensor

Spring, torsion

Spring, torsion

Guide, cable, right
Guide, cable, left
Spring, leaf

Bar, filter, rear
Eliminator

Holder, brush

Rib, cable guide

Cam

Sheet, protective, right upper

Sheet, protective, right lower

Qty
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Table 8-12 Fusing assembly (continued)

Ref Description Part number Qty
A30 Side plate, fusing, right 1
A3l Lever, release, right 1
A32 Guide, paper delivery, lower 1
A33 Screw, stepped 2
A34 Sheet, protective, left 1
A35 Gear, 18T 1
A36 Gear, 17T 1
A37 IC, photo interrupter 2
A38 Guide, paper delivery guide, upper 1
A39 Pressure roller gear assembly 1
A40 Upper entrance guide assembly 1
A4l Cable, FSR AC 1
A42 Cable, FSR DC 1
A43 Holder, fusing lever 1
Ad4 Screw, M3x8 4
A45 Screw, RS, M3x8 2
A46 Screw, D, M3x8 2
A47 Screw with washer, M3x6 1
A48 Screw with washer, M3x6 1
A49 Screw, tap, S 2
A50 Ring, E 2
A51 Lever, paper delivery sensor 1
A52 Label, “Caution, high temp.” 1
1 Only orderable parts have part numbers.
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PCAs

Figure 8-14 PCAs—base unit
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Table 8-13 PCAs—base unit

Ref

1

Description

DC controller PCA

Electrical components assembly (110-127 V)
Electrical components assembly (220-240 V)
Formatter assembly (base models)
Formatter assembly (network models)
Formatter assembly (base models)

Formatter assembly (network models)

Part number
RM1-4582-000CN
RM1-4549-000CN
RM1-4578-000CN
CB437-69001 (exchange)
CB438-69001 (exchange)
CB437-67901 (new)

CB438-67901 (new)

Qty
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Figure 8-15 Optional 1,500-sheet feeder PCA
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Table 8-14 Optional 1,500-sheet feeder PCA

Ref Description Part number Qty
1 1,500-sheet feeder driver PCA RM1-6214-000CN 1
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Figure 8-16 Multi-bin mailbox PCA
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Table 8-15 Multi-bin mailbox PCA

Ref Description Part number Qty
1 Multi-bin mailbox PCA RM1-6224-000CN 1
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Input devices

Figure 8-17 Optional 500-sheet paper feeder main body
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Table 8-16 Optional 500-sheet paper feeder main body

Ref

10

11

AO01

A02

AO03

A04

A05

A06

A07

A08

A09

Al10

All

Al12

Al13

Al4

Al15

Al6

Al7

A18

A19

A20

A21

A22

Description

Product roller kit (contains 2 feed rollers, 1 pickup roller)

Solenoid

Size detect assembly

Paper feed roller assembly
Front top plate assembly
Cable, interface, upper
Pickup drive side plate
Cable, size sensor
500-page feeder driver PCA
Connector, drawer, 6P
Lifter driver assembly
Paper pickup roller assembly
Spring, tension

Support, lifter drive assembly
Bushing

Guide, cassette right, rear
Guide, cassette left, rear
Plate, reinforcement

Guide, left

Guide, cable

Shaft, lock joint

Arm, lock

Lever, lock

Upper plate, rear

Upper plate, right

Shaft, retard drive

Gear, 23T

Gear, 14T

Gear, 16T

Spring, tension

Left frame assembly

Right frame assembly

Front cassette left guide assembly

Lower frame assembly

Part number

CB506-67904

RM1-0037-020CN

RM1-0036-020CN

Qty
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Table 8-16 Optional 500-sheet paper feeder main body (continued)

Ref Description Part number Qty
A23 Lock side plate assembly 1
A24 Right front guide assembly 1
A25 Right guide assembly 1
A26 Screw, with washer, M3x6 2
A27 screw, tap, M3x6 1
A28 Screw, D, M3x8 33
A29 Screw, tap, pan head, M4x10 13
A30 Ring, E 1
A31 Ring, E 2
1 Only orderable parts have part numbers.
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Figure 8-18 Optional 500-sheet feeder cassette

*Al4

*A40 *A09

396 Chapter 8 Parts ENWW



ENWW

Table 8-17 Optional 500-sheet feeder cassette

Ref

AO1

A02

AO03

A04

AO05

A06

AO07

A08

A09

Al10

All

Al2

Al13

Al4

Al15

A16

Al7

A18

A19

A20

A21

A22

A23

A24

A25

A26

A27

A28

A29

A30

Description

Optional 500-sheet feeder cassette

Limiter, cassette torque

Paper feed roller assembly

Product roller kit (contains 2 feed rollers, 1 pickup roller)

Pin, front guide lock, right

Cover, gear

Flag, size sensing
Arm, lifter
Support, lifter arm
Bushing, lifter arm
Holder, retard gear
Spring, tension
Spring, torsion
Gear, 20T

Body, cassette
Roller, positioning
Claw, cassette

Roller, LU

Flange, positioning roller, right

Shaft, positioning roller, auxiliary

Roller, RD

Gauge, fuel

Spring, torsion
Guide, nip

Plate, paper lifting
Gear, 88T

Gear, 14T

Gear, 14T

Gear, 14T

Gear, 15T/25T
Gear, 37T

Shaft, size sensing

Part number

RM1-4559-000CN

RC2-5262-000CN

RM1-0037-020CN

CB506-67904

Qty
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Table 8-17 Optional 500-sheet feeder cassette (continued)

Ref Description Part number Qty
A3l Shaft, retard gear holder 1
A32 Ring, E 1
A33 Label, cassette operation 1
A34 Right side end support assembly 1
A35 Cassette rear assembly 1
A36 Left side end support assembly 1
A37 Front cassette assembly 1
A38 Screw, tap, pan head, M4x10 1
A39 Pin, dowel 1
A40 Screw, tap, M4x12 1

1 Only orderable parts have part numbers.

398 Chapter 8 Parts ENWW




ENWW Input devices 399



Figure 8-19 Optional 1,500-sheet paper feeder covers
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Table 8-18 Optional 1,500-sheet paper feeder covers

Ref

1

8

AO01

A02

AO03

A04

AO05

Description

Cover, rear

Cover, right

Cover, left

Cover, left lower

Cover, lock

Screw, with washer, M3x8
Screw, tap, pan head, M4x10
Front door assembly

Arm, front cover support
Stopper, front door
Spring, torsion

Shaft, front cover hinge

Gear, 16T

Part number

RC2-2640-000CN

RC2-2641-000CN

RC2-2642-000CN

RC2-2643-000CN

RC2-2584-000CN

XA9-1420-000CN

XB4-7401-007CN

RM1-5255-000CN

Qty

1 Only orderable parts have part numbers.
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Figure 8-20 Optional 1,500-sheet feeder front door assembly
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Table 8-19 Optional 1,500-sheet feeder front door assembly

Ref Description
Optional 1,500-sheet feeder front door assembly
1 Paper feed roller assembly

2 Limiter, cassette torque

Part number
RM1-5255-000CN
RM1-0037-020CN

RC2-5262-000CN

Qty
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Figure 8-21 Optional 1,500-sheet feeder main body (1 of 2)
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Table 8-20 Optional 1,500-sheet feeder main body (1 of 2)

Ref

1

11

12

13

AO1

A02

AO03

AO4

A05

A06

A07

A08

A09

A10

All

Al12

Al3

Al4

Al15

Al6

Al7

Al18

Al19

A20

A21

A22

A23

A24

Description
Motor, stepping
Cable, interface

Cable, door sensor

Paper pickup drive assembly

1,500-sheet feeder driver PCA

Oil damper assembly
Lifter drive assembly
Numbering assembly

Connector, drawer, 6P

Paper pickup assembly (see Figure 8-23 Optional 1,500-sheet
feeder paper pickup assembly on page 412)

Holder, connector

Pin, lifter tray stopper
Sheet, solenoid damper
Latch, front cover, upper
Block, front cover pushing
Guide, paper set, right
Guide, paper set, left
Block, paper size sensor
Reel, lifter wire

Cover, lifter wire reel
Support, wire pulley
Cover, pulley

Shaft, lifter drive

Pulley, wire, front

Pulley, wire, rear

Cover, lifter wire reel
Plate, lifter wire cover
Plate, damper support
Support, release hook, left
Holder, hinge shaft, lower
Guide, paper set, front
Bushing

Gear, 14T

Gear, 15T

Part number

RH7-1603-020CN

RM1-5126-000CN

RM1-5128-000CN

RM1-5262-000CN

RM1-6214-000CN

RM1-0289-030CN

RM1-1136-000CN

RM1-5265-000CN

VS1-7500-006CN

Qty
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Table 8-20 Optional 1,500-sheet feeder main body (1 of 2) (continued)

Ref Description Part number Qty
A25 Gear, 19T/39T 1
A26 Spring, tension 1
A27 Spring, tension 2
A28 Spring, torsion 1
A29 Gear, 16T 1
A30 Spacer, screw 2
A3l Frame, rear 1
A32 Frame, lower 1
A33 Frame, right 1
A34 Frame, left 1
A35 Saddle, wire 1
A36 Lifter tray assembly 1
A37 Paper pickup side plate assembly 1
A38 Left hook assembly 1
A39 Screw, with washer, M3x8 4
A40 Screw, tap, M3x6 67
A4l Screw, with washer, M3x6 2
A42 Ring, E 2
A43 Ring, E 3
Ad4 Pin, dowel 3
A45 Foot 2

1 Only orderable parts have part numbers.
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Figure 8-22 Optional 1,500-sheet feeder main body (2 of 2)
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Table 8-21 Optional 1,500-sheet feeder main body (2 of 2)

Ref

3

9

10

AO01

A02

AO03

AO4

AO05

AO6

AO7

AO8

A09

Al10

All

Al2

Al13

Al4

Al15

Al6

Al7

A18

A19

A20

A21

A22

A23

A24

A25

A26

A27

A28

A29

A30

A3l

Description

Cable, size sensor

Remnant indication assembly

Paper size detect assembly
Holder, connector

Pin, lifter tray stopper
Sheet, solenoid damper
Latch, front cover, upper
Block, front cover pushing
Guide, paper set, right
Guide, paper set, left
Block, paper size sensor
Reel, lifter wire

Cover, lifter wire reel
Support, wire pulley
Cover, pulley

Shatft, lifter drive

Pulley, wire, front

Pulley, wire, rear

Cover, lifter wire reel
Plate, lifter wire cover
Plate, damper support
Support, release hook, left
Holder, hinge shaft, lower
Guide, paper set, front
Bushing

Gear, 14T

Gear, 15T

Gear, 19T/39T

Spring, tension

Spring, tension

Spring, torsion

Gear, 16T

Spacer, screw

Frame, rear

Part number

RM1-5127-000CN

RM1-5259-000CN

RM1-5261-000CN

Qty
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Table 8-21 Optional 1,500-sheet feeder main body (2 of 2) (continued)

Ref Description Part number Qty
A32 Frame, lower 1
A33 Frame, right 1
A34 Frame, left 1
A35 Saddle, wire 1
A36 Lifter tray assembly 1
A37 Paper pickup side plate assembly 1
A38 Left hook assembly 1
A39 Screw, with washer, M3x8 4
A40 Screw, tap, M3x6 67
A4l Screw, with washer, M3x6 2
A42 Ring, E 2
A43 Ring, E 3
Ad4 Pin, dowel 3
A45 Foot 2
1 Only orderable parts have part numbers.
410 Chapter 8 Parts ENWW



ENWW Input devices 411



Figure 8-23 Optional 1,500-sheet feeder paper pickup assembly
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Table 8-22 Optional 1,500-sheet feeder paper pickup assembly

Ref

A01

A02

AO03

A04

AO05

AO6

A07

AO8

A09

A10

All

Al2

Al13

Al4

Al15

Al6

Al7

A18

A19

A20

A21

A22

A23

A24

A25

A26

A27

A28

Description

Product roller kit (contains 2 feed rollers, 1 pickup roller)

Paper feed roller assembly

Paper pickup roller assembly

Paper detect sensor assembly

Flag, paper detect
Cable, feed, sensor
Bushing, feed shaft
Gear, 23T

Arm, pick

Plate, swing

Support, feed bushing
Holder, feed shaft
Gear, 18T

Spring, compression
Gear, 16T

Screw, tap, M3x6
Gear, 14T

Spring, compression
Ring, retainer

Ring, slider

Arm, paper load limit
Shaft, load limit arm
Holder, load limit arm
Guide, paper outlet
Lack, paper end limit, upper
Bushing

Roller, paper feed
Roller, paper feed
Shaft, paper feed roller

Flag, paper feed sensor

Holder, paper feed sensor flag

Spring, torsion
Plate, front upper

Bushing

Part number

CB506-67904

RM1-0037-020CN

RM1-0036-020CN

RM1-5264-000CN

RC2-2524-000CN

RM1-5129-000CN

Qty
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Table 8-22 Optional 1,500-sheet feeder paper pickup assembly (continued)

Ref

A29

A30

A31

A32

Description

Spring, compression

Guide, paper feed sensor cable
IC, photo interrupter

Ring, E

Part number

Qty

1 Only orderable parts have part numbers.
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Output devices

Figure 8-24 Multi-bin mailbox covers
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Table 8-23 Multi-bin mailbox covers

Ref

1

10

11

AO01

A02

AO03

Description

Cover, front

Cover, top

Left cover assembly
Right cover assembly
Rear door assembly
Cable, stacker drawer
Joint, left

Joint, right

Lever, in flapper link
Connector, 8P

IN solenoid assembly
Screw, tap, binding head, M3x8
Frame, base

Screw, P, M3x8

Part number

VS1-7500-008CN

Qty

1 Only orderable parts have part numbers.
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Figure 8-25 Multi-bin mailbox
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Table 8-24 Multi-bin mailbox main body (1 of 2)

Ref

1

12

13

14

A01

A02

AO03

A04

AO05

A06

A07

A08

A09

A10

All

Al2

Al13

Al4

Al15

Al6

Al7

A18

A19

A20

A21

A22

A23

A24

A25

Description

Paper sensing flag assembly
Top bin flapper assembly
Bin flapper assembly
Center bin flapper assembly
Bin solenoid assembly
Cable, bin solenoid

Bin assembly

Solenoid

Frame, base

Pad, arm

Guide, cable, L

Latch, rear door
Bushing

Stopper, rear door
Spring, tension

Pin

Roller, delivery, inlet
Bushing, pressure roller
Bushing

Roller, intermediate
Cover, crossmember
Spacer

Pulley, 24T

Gear, 34T/Pulley, 24T
Pulley, 24T

Bushing

Spring, compression
Gear, 24T

Gear, 41T

Gear, 24T/35T/48T
Gear, 35T

Gear, 26T

Pulley/Gear, 34T

Belt, timing

Part number

RM1-5266-000CN

Qty
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Table 8-24 Multi-bin mailbox main body (1 of 2) (continued)

Ref Description Part number Qty
A26 Delivery inlet roller assembly 1
A27 Lever, bin flapper 4
A28 Base, bin lever 4
A29 Guide, crossmember 1
A30 Spring, compression 4
A3l Screw, D, M3x8 29
A32 Screw, machine, truss head, M3x4 8
A33 Screw, tap, binding head, M3x8 6
A34 Screw, tap, pan head, MM4x10 1
A35 Ring, E 2
A36 Sheet, bottom frame, right 2
A37 Sheet, bottom frame, left 2
1 Only orderable parts have part numbers.
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Figure 8-26 Multi-bin mailbox main body (2 of 2)

*A31

*A31
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Table 8-25 Multi-bin mailbox main body (2 of 2)

Ref

6

7

8

10

11

14

A01

A02

AO03

A04

AO05

AO6

AO7

AO8

A09

A10

All

Al12

Al13

Al4

Al15

Al6

Al7

A18

A19

A20

A21

A22

A23

A24

A25

A26

A27

A28

Description

Drive assembly
Sensor assembly
Multi-bin mailbox PCA
Cable, sensor PCA
Cable guide assembly
Frame, base

Pad, arm

Guide, cable, L

Latch, rear door
Bushing

Stopper, rear door
Spring, tension

Pin

Roller, delivery, inlet
Bushing, pressure roller
Bushing

Roller, intermediate
Cover, crossmember
Spacer

Pulley, 24T

Gear, 34T/Pulley, 24T
Pulley, 24T

Bushing

Spring, compression
Gear, 24T

Gear, 41T

Gear, 24T/35T/48T
Gear, 35T

Gear, 26T
Pulley/Gear, 34T

Belt, timing

Delivery inlet roller assembly
Lever, bin flapper

Base, bin lever

Part number

RM1-5267-000CN

RM1-5096-000CN

RM1-6224-000CN

Qty
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Table 8-25 Multi-bin mailbox main body (2 of 2) (continued)

Ref Description Part number Qty
A29 Guide, crossmember 1
A30 Spring, compression 4
A3l Screw, D, M3x8 29
A32 Screw, machine, truss head, M3x4 8
A33 Screw, tap, binding head, M3x8 6
A34 Screw, tap, pan head, MM4x10 1
A35 Ring, E 2
A36 Sheet, bottom frame, right 2
A37 Sheet, bottom frame, left 2
1 Only orderable parts have part numbers.
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Table 8-26 Alphabetical parts list

Description Part number Table and page

Optional 500-sheet feeder
cassette on page 397

Optional 500-sheet feeder
cassette on page 397

1,500-sheet feeder driver PCA RM1-6214-000CN Optional 1,500-sheet feeder
PCA on page 389

1,500-sheet feeder driver PCA RM1-6214-000CN Optional 1,500-sheet feeder
main body (1 of 2
on page 405

500-page feeder driver PCA Optional 500-sheet paper
feeder main body on page 393

500-sheet cassette RM1-4559-000CN 500-sheet cassette
on page 373

500-sheet tray cassette RM1-4559-000CN Internal components (1 of 3)
on page 359

Arm, front cover support Optional 1,500-sheet paper
feeder covers on page 401

Arm, lifter 500-sheet cassette
on page 373
Arm, lifter Optional 500-sheet feeder

cassette on page 397

Arm, lock Optional 500-sheet paper
feeder main body on page 393

Arm, paper load limit Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Arm, pick Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Arm, release, A RC2-2480-000CN Internal components (1 of 3)
on page 359

Arm, release, B RC2-2481-000CN Internal components (1 of 3)
on page 359

Bar, filter, rear Fusing assembly on page 383

Base, bin lever Multi-bin mailbox main body (1

of 2) on page 419

Base, bin lever Multi-bin mailbox main body (2

of 2) on page 423

Belt, timing Multi-bin mailbox main body (1

of 2) on page 419

Belt, timing Multi-bin mailbox main body (2

of 2) on page 423
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Table 8-26 Alphabetical parts list (continued)

Description

Part number

Table and page

Bin assembly

Multi-bin mailbox main body (1

of 2) on page 419

Bin flapper assembly

Multi-bin mailbox main body (1

of 2) on page 419

Bin solenoid assembly

RM1-5266-000CN

Multi-bin mailbox main body (1

of 2) on page 419

Block, front cover pushing

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Block, front cover pushing

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Block, paper size sensor

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Block, paper size sensor

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Body, cassette

500-sheet cassette
on page 373

Body, cassette

Optional 500-sheet feeder
cassette on page 397

Bushing

Internal components (1 of 3)
on page 359

Bushing

RC1-0206-000CN

Internal components (2 of 3)
on page 363

Bushing

RC2-5783-000CN

Internal components (2 of 3)
on page 363

Bushing

Internal components (2 of 3)
on page 363

Bushing

Multipurpose pickup assembly
on page 377

Bushing

Multipurpose pickup assembly
on page 377

Bushing

Multipurpose pickup assembly
on page 377

Bushing

Multipurpose pickup assembly
on page 377

Bushing

Paper delivery assembly
on page 381

Bushing

Paper delivery assembly
on page 381

Bushing

Paper delivery assembly
on page 381

Bushing

Fusing assembly on page 383
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Table 8-26 Alphabetical parts list (continued)

Description

Part number

Table and page

Bushing

Fusing assembly on page 383

Bushing

Fusing assembly on page 383

Bushing

Optional 500-sheet paper
feeder main body on page 393

Bushing

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Bushing

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Bushing

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Bushing

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Bushing

Multi-bin mailbox main body (1

of 2) on page 419

Bushing

Multi-bin mailbox main body (1

of 2) on page 419

Bushing

Multi-bin mailbox main body (1

of 2) on page 419

Bushing

Multi-bin mailbox main body (2
of 2) on page 423

Bushing

Multi-bin mailbox main body (2
of 2) on page 423

Bushing

Multi-bin mailbox main body (2

of 2) on page 423

Bushing, feed shaft

RC1-0264-000CN

Internal components (2 of 3)
on page 363

Bushing, feed shaft

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Bushing, lift arm

500-sheet cassette
on page 373

Bushing, lifter arm

Optional 500-sheet feeder
cassette on page 397

Bushing, paper delivery

RC1-0136-000CN

Internal components (3 of 3)
on page 367

Bushing, paper delivery, upper

Paper delivery assembly
on page 381

Bushing, paper delivery, upper

Paper delivery assembly
on page 381

Bushing, pressure roller

Multi-bin mailbox main body (1

of 2) on page 419
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Table 8-26 Alphabetical parts list (continued)

Description

Part number

Table and page

Bushing, pressure roller

Multi-bin mailbox main body (2

of 2) on page 423

Cable guide assembly

Multi-bin mailbox main body (2

of 2) on page 423

Cable, bin solenoid

Multi-bin mailbox main body (1

of 2) on page 419

Cable, door sensor

RM1-5128-000CN

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Cable, door switch

RM1-5080-000CN

Internal components (3 of 3)
on page 367

Cable, drum motor

RM1-5090-000CN

Internal components (1 of 3)
on page 359

Cable, envelope feeder

RM1-5085-000CN

Internal components (3 of 3)
on page 367

Cable, feed motor

RM1-5089-000CN

Internal components (2 of 3)
on page 363

Cable, feed, sensor

RM1-5129-000CN

Optional 1,500-sheet feeder
paper pickup assembly

on page 413
Cable, FSR AC Fusing assembly on page 383
Cable, FSR DC Fusing assembly on page 383

Cable, full sensor

RM1-5081-000CN

Internal components (3 of 3)
on page 367

Cable, fuser motor

RM1-5088-000CN

Internal components (3 of 3)
on page 367

Cable, inlet (110-127 V)

RM1-5078-000CN

Power supply assembly
on page 371

Cable, inlet (220-240 V)

RM1-5079-000CN

Power supply assembly
on page 371

Cable, interface

RM1-5126-000CN

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Cable, interface, upper

Optional 500-sheet paper
feeder main body on page 393

Cable, laser

RM1-5087-000CN

Internal components (2 of 3)
on page 363

Cable, multipurpose sensor

Multipurpose pickup assembly
on page 377

Cable, OPT DEL

Internal components (3 of 3)
on page 367

Cable, option feeder

Internal components (3 of 3)
on page 367

Cable, panel

RM1-5082-000CN

Internal components (3 of 3)
on page 367

428 Chapter 8 Parts

ENWW



ENWW

Table 8-26 Alphabetical parts list (continued)

Description

Part number

Table and page

Cable, sensor PCA

Multi-bin mailbox main body (2
of 2) on page 423

Cable, size sensor

RM1-5091-000CN

Internal components (1 of 3)
on page 359

Cable, size sensor

Optional 500-sheet paper
feeder main body on page 393

Cable, size sensor

RM1-5127-000CN

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Cable, stacker drawer

Multi-bin mailbox covers
on page 417

Cam

Multipurpose pickup assembly
on page 377

Cam

Fusing assembly on page 383

Cam/gear, 30T

Multipurpose pickup assembly
on page 377

Caml/gear, 30T

Multipurpose pickup assembly
on page 377

Cap, drum gear

Internal components (1 of 3)
on page 359

Case, envelope

Internal components (3 of 3)
on page 367

Cassette rear assembly

500-sheet cassette
on page 373

Cassette rear assembly

Optional 500-sheet feeder
cassette on page 397

Center bin flapper assembly

Multi-bin mailbox main body (1

of 2) on page 419

Clamp, cable Internal components (3 of 3)
on page 367
Clamp, cord Internal components (1 of 3)

on page 359

Claw, cassette

500-sheet cassette
on page 373

Claw, cassette

Optional 500-sheet feeder
cassette on page 397

Clip, cable

Internal components (2 of 3)
on page 363

Connector, 8P

VS1-7500-008CN

Multi-bin mailbox covers
on page 417

Connector, drawer, 6P

VS1-7514-006CN

Power supply assembly
on page 371

Connector, drawer, 6P

Optional 500-sheet paper
feeder main body on page 393
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Table 8-26 Alphabetical parts list (continued)

Description

Part number

Table and page

Connector, drawer, 6P

VS1-7500-006CN

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Control panel assembly (P4014)

RM1-5060-000CN

Covers—base unit
on page 357

Control panel assembly (P4015/P4515)

RM1-5059-000CN

Covers—base unit
on page 357

Cover, connector

Internal components (3 of 3)
on page 367

Cover, crossmember

Multi-bin mailbox main body (1

of 2) on page 419

Cover, crossmember

Multi-bin mailbox main body (2

of 2) on page 423

Cover, duplexing outer (P4014)

RC2-5760-000CN

Covers—base unit
on page 357

Cover, duplexing outer (P4015/P4515)

RC2-2510-000CN

Covers—base unit
on page 357

Cover, envelope

RL1-1667-000CN

Internal components (1 of 3)
on page 359

Cover, envelope connector (P4014)

RC2-5759-000CN

Covers—base unit
on page 357

Cover, envelope connector (P4015/P4515)

RC2-2476-000CN

Covers—base unit
on page 357

Cover, formatter (P4014)

RC2-5757-000CN

Covers—base unit
on page 357

Cover, formatter (P4015/P4515)

RC2-2468-000CN

Covers—base unit
on page 357

Cover, front

Multi-bin mailbox covers
on page 417

Cover, gear

500-sheet cassette
on page 373

Cover, gear

Optional 500-sheet feeder
cassette on page 397

Cover, left

RC2-2642-000CN

Optional 1,500-sheet paper
feeder covers on page 401

Cover, left lower

RC2-2643-000CN

Optional 1,500-sheet paper
feeder covers on page 401

Cover, legal (P4014)

RC2-5761-000CN

Covers—base unit
on page 357

Cover, legal (P4015/P4515)

RC2-5239-000CN

Covers—base unit
on page 357

Cover, lifter wire reel

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405
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Table 8-26 Alphabetical parts list (continued)

Description

Part number

Table and page

Cover, lifter wire reel

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Cover, lifter wire reel

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Cover, lifter wire reel

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Cover, lock

RC2-2584-000CN

Optional 1,500-sheet paper
feeder covers on page 401

Cover, multipurpose spring, left

Multipurpose pickup assembly
on page 377

Cover, multipurpose spring, right

Multipurpose pickup assembly
on page 377

Cover, option

RC2-2459-000CN

Covers—base unit
on page 357

Cover, pulley

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Cover, pulley

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Cover, rear

RC2-2640-000CN

Optional 1,500-sheet paper
feeder covers on page 401

Cover, right

RC2-2641-000CN

Optional 1,500-sheet paper
feeder covers on page 401

Cover, right front (P4014)

RC2-5758-000CN

Covers—base unit
on page 357

Cover, right front (P4015/P4515)

RC2-2475-000CN

Covers—base unit
on page 357

Cover, right rear (P4014)

RC2-5768-000CN

Covers—base unit
on page 357

Cover, right rear (P4015/P4515)

RC2-2478-000CN

Covers—base unit
on page 357

Cover, roller

Multipurpose pickup assembly
on page 377

Cover, top

Multi-bin mailbox covers
on page 417

Crossmember, front

Internal components (3 of 3)
on page 367

Crossmember, fusing

Power supply assembly
on page 371

Crossmember, option, left

Internal components (3 of 3)
on page 367
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Table 8-26 Alphabetical parts list (continued)

Description

Part number

Table and page

Crossmember, option, right

Internal components (3 of 3)
on page 367

DC controller PCA

RM1-4582-000CN

Internal components (3 of 3)
on page 367

DC controller PCA

RM1-4582-000CN

PCAs—base unit on page 387

Deflector, delivery

Paper delivery assembly
on page 381

Delivery inlet roller assembly

Multi-bin mailbox main body (1

of 2) on page 419

Delivery inlet roller assembly

Multi-bin mailbox main body (2

of 2) on page 423

Drive assembly

RM1-5267-000CN

Multi-bin mailbox main body (2

of 2) on page 423

Duct, fourth fan

Internal components (3 of 3)
on page 367

Duct, scanner protective, 1

Internal components (2 of 3)
on page 363

Duct, scanner protective, 2

Internal components (2 of 3)
on page 363

Duct, second fan

Internal components (3 of 3)
on page 367

Electrical components assembly (110-127 V)

RM1-4549-000CN

Power supply assembly
on page 371

Electrical components assembly (110-127 V)

RM1-4549-000CN

PCAs—base unit on page 387

Electrical components assembly (220-240 V)

RM1-4578-000CN

Power supply assembly
on page 371

Electrical components assembly (220-240 V)

RM1-4578-000CN

PCAs—base unit on page 387

Eliminator

Fusing assembly on page 383

Face-up tray assembly (P4014)

RM1-5448-000CN

Covers—base unit
on page 357

Face-up tray assembly (P4015/P4515)

RM1-4531-000CN

Covers—base unit
on page 357

Fan

RK2-1988-000CN

Internal components (3 of 3)
on page 367

Fan

RK2-1989-000CN

Internal components (3 of 3)
on page 367

Fan

RK2-1991-000CN

Internal components (3 of 3)
on page 367

Fan

RK2-1992-000CN

Internal components (3 of 3)
on page 367

Feeder sensor cable assembly

Internal components (2 of 3)
on page 363
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Table 8-26 Alphabetical parts list (continued)

Description

Part number

Table and page

Flag, paper detect

RC2-2524-000CN

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Flag, paper feed sensor

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Flag, paper presence detect

Internal components (2 of 3)
on page 363

Flag, sensor, left

Fusing assembly on page 383

Flag, sensor, right

Fusing assembly on page 383

Flag, shutter

Internal components (2 of 3)
on page 363

Flag, size sensing

500-sheet cassette
on page 373

Flag, size sensing

Optional 500-sheet feeder
cassette on page 397

Flange, positioning roller, right

500-sheet cassette
on page 373

Flange, positioning roller, right

Paper delivery assembly
on page 381

Flange, positioning roller, right

Optional 500-sheet feeder
cassette on page 397

Foot

Internal components (1 of 3)
on page 359

Foot

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Foot

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Formatter assembly (base models)

CB437-69001
(exchange)

PCAs—base unit on page 387

Formatter assembly (base models)

CB437-67901 (new)

PCAs—base unit on page 387

Formatter assembly (network models)

CB438-69001
(exchange)

PCAs—base unit on page 387

Formatter assembly (network models)

CB438-67901 (new)

PCAs—base unit on page 387

Frame, base

Multi-bin mailbox covers
on page 417

Frame, base

Multi-bin mailbox main body (1

of 2) on page 419

Frame, base

Multi-bin mailbox main body (2

of 2) on page 423

Frame, face-down

Paper delivery assembly
on page 381
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Table 8-26 Alphabetical parts list (continued)

Description

Part number

Table and page

Frame, left

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Frame, left

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Frame, lower

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Frame, lower

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Frame, multi, right

Multipurpose pickup assembly
on page 377

Frame, rear

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Frame, rear

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Frame, right

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Frame, right

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Front cassette assembly

500-sheet cassette
on page 373

Front cassette assembly

Optional 500-sheet feeder
cassette on page 397

Front cassette left guide assembly

Optional 500-sheet paper
feeder main body on page 393

Front cassette LF guide assembly

Internal components (3 of 3)
on page 367

Front cover assembly

RM1-4534-000CN

Covers—base unit
on page 357

Front door assembly

RM1-5255-000CN

Optional 1,500-sheet paper
feeder covers on page 401

Front top plate assembly

Optional 500-sheet paper
feeder main body on page 393

Fuser assembly (110-127 V) (also see Figure 8-13 Fusing
assembly on page 382)

CB506-67901

Internal components (3 of 3)
on page 367

Fuser assembly (220-240 V) (also see Figure 8-13 Fusing
assembly on page 382)

CB506-67902

Internal components (3 of 3)
on page 367

Fuser motor assembly

RM1-5051-000CN

Internal components (3 of 3)
on page 367
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Table 8-26 Alphabetical parts list (continued)

Description Part number Table and page
Fusing assembly (110-127 V) CB506-67901 Fusing assembly on page 383
Fusing assembly (220-240 V) CB506-67902 Fusing assembly on page 383
Gauge, fuel 500-sheet cassette
on page 373
Gauge, fuel Optional 500-sheet feeder
cassette on page 397
Gear 35T Internal components (3 of 3)
on page 367
Gear, 14T 500-sheet cassette
on page 373
Gear, 14T 500-sheet cassette
on page 373
Gear, 14T 500-sheet cassette
on page 373
Gear, 14T Multipurpose pickup assembly
on page 377
Gear, 14T Optional 500-sheet paper

feeder main body on page 393

Gear, 14T Optional 500-sheet feeder
cassette on page 397

Gear, 14T Optional 500-sheet feeder
cassette on page 397

Gear, 14T Optional 500-sheet feeder
cassette on page 397

Gear, 14T Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Gear, 14T Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Gear, 14T Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Gear, 15T Internal components (3 of 3)
on page 367

Gear, 15T Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Gear, 15T Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Gear, 15T/21T Multipurpose pickup assembly
on page 377

Gear, 15T/25T 500-sheet cassette
on page 373
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Table 8-26 Alphabetical parts list (continued)

Description

Part number

Table and page

Gear, 15T/25T

Optional 500-sheet feeder
cassette on page 397

Gear, 16T

Optional 500-sheet paper
feeder main body on page 393

Gear, 16T

Optional 1,500-sheet paper
feeder covers on page 401

Gear, 16T

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Gear, 16T

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Gear, 16T

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Gear, 17T

Internal components (3 of 3)
on page 367

Gear, 17T

Paper delivery assembly
on page 381

Gear, 17T

Fusing assembly on page 383

Gear, 17T/25T

Internal components (2 of 3)
on page 363

Gear, 18T

RU5-0045-020CN

Internal components (2 of 3)
on page 363

Gear, 18T

Paper delivery assembly
on page 381

Gear, 18T

Fusing assembly on page 383

Gear, 18T

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Gear, 193T

Internal components (1 of 3)
on page 359

Gear, 19T/39T

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Gear, 19T/39T

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Gear, 20T

500-sheet cassette
on page 373

Gear, 20T

Paper delivery assembly
on page 381

Gear, 20T

Optional 500-sheet feeder
cassette on page 397

Gear, 21T

Paper delivery assembly
on page 381
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Description Part number Table and page

Gear, 23T RU6-0159-000CN Internal components (2 of 3)
on page 363

Gear, 23T Optional 500-sheet paper
feeder main body on page 393

Gear, 23T Optional 1,500-sheet feeder

paper pickup assembly
on page 413

Gear, 23T/19T

Internal components (3 of 3)
on page 367

Gear, 24T Multi-bin mailbox main body (1
of 2) on page 419
Gear, 24T Multi-bin mailbox main body (2

of 2) on page 423

Gear, 24T/35T/48T

Multi-bin mailbox main body (1

of 2) on page 419

Gear, 24T/35T/A8T

Multi-bin mailbox main body (2
of 2) on page 423

Gear, 25T/91T

Internal components (3 of 3)
on page 367

Gear, 26T

Multi-bin mailbox main body (1

of 2) on page 419

Gear, 26T

Multi-bin mailbox main body (2

of 2) on page 423

Gear, 29T

Internal components (2 of 3)
on page 363

Gear, 30T

Multipurpose pickup assembly
on page 377

Gear, 30T/34T

Multipurpose pickup assembly
on page 377

Gear, 33T Internal components (3 of 3)
on page 367
Gear, 33T Paper delivery assembly

on page 381

Gear, 34T/Pulley, 24T

Multi-bin mailbox main body (1

of 2) on page 419

Gear, 34T/Pulley, 24T

Multi-bin mailbox main body (2

of 2) on page 423

Gear, 35T

Internal components (2 of 3)
on page 363

Gear, 35T

Multi-bin mailbox main body (1

of 2) on page 419

Gear, 35T

Multi-bin mailbox main body (2
of 2) on page 423

Gear, 37T

500-sheet cassette
on page 373
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Description

Part number

Table and page

Gear, 37T

Optional 500-sheet feeder
cassette on page 397

Gear, 37T/18T

Internal components (2 of 3)
on page 363

Gear, 41T

Multi-bin mailbox main body (1

of 2) on page 419

Gear, 41T

Multi-bin mailbox main body (2

of 2) on page 423

Gear, 88T

500-sheet cassette
on page 373

Gear, 88T

Optional 500-sheet feeder
cassette on page 397

Grounding plate assembly

RM1-5461-000CN

Internal components (1 of 3)
on page 359

Guard, edge

Internal components (1 of 3)
on page 359

Guard, edge

Power supply assembly
on page 371

Guide, cable

Optional 500-sheet paper
feeder main body on page 393

Guide, cable, L

Multi-bin mailbox main body (1

of 2) on page 419

Guide, cable, L

Multi-bin mailbox main body (2

of 2) on page 423

Guide, cable, left

Fusing assembly on page 383

Guide, cable, right

Fusing assembly on page 383

Guide, cable, right front

Internal components (2 of 3)
on page 363

Guide, cartridge, right

Internal components (3 of 3)
on page 367

Guide, cassette left, rear

Internal components (1 of 3)
on page 359

Guide, cassette left, rear

Optional 500-sheet paper
feeder main body on page 393

Guide, cassette right, rear

Internal components (1 of 3)
on page 359

Guide, cassette right, rear

Optional 500-sheet paper
feeder main body on page 393

Guide, connecting cable

RC1-0386-000CN

Internal components (1 of 3)
on page 359

Guide, crossmember

Multi-bin mailbox main body (1

of 2) on page 419

Guide, crossmember

Multi-bin mailbox main body (2

of 2) on page 423
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Guide, EPU, rear

Internal components (2 of 3)
on page 363

Guide, flat flexible cable

Internal components (3 of 3)
on page 367

Guide, front Internal components (2 of 3)
on page 363
Guide, gear Internal components (1 of 3)

on page 359

Guide, gear shift, A

Internal components (1 of 3)
on page 359

Guide, gear shift, B

Internal components (1 of 3)
on page 359

Guide, left Internal components (3 of 3)
on page 367
Guide, left Optional 500-sheet paper

feeder main body on page 393

Guide, left, upper

Internal components (3 of 3)
on page 367

Guide, lower

Internal components (2 of 3)
on page 363

Guide, nip

500-sheet cassette
on page 373

Guide, nip

Optional 500-sheet feeder
cassette on page 397

Guide, nip, center

Multipurpose pickup assembly
on page 377

Guide, nip, left

Multipurpose pickup assembly
on page 377

Guide, nip, right

Multipurpose pickup assembly
on page 377

Guide, paper delivery

Paper delivery assembly
on page 381

Guide, paper delivery guide, upper

Fusing assembly on page 383

Guide, paper delivery, lower

Fusing assembly on page 383

Guide, paper feed sensor cable

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Guide, paper inlet, lower

Fusing assembly on page 383

Guide, paper outlet

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Guide, paper set, front

Optional 1,500-sheet feeder
main body (1 of 2
on page 405
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Guide, paper set, front

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Guide, paper set, left

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Guide, paper set, left

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Guide, paper set, right

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Guide, paper set, right

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Guide, rear

Internal components (3 of 3)
on page 367

Guide, scanner cable

Internal components (1 of 3)
on page 359

Hinge, multi, left

Multipurpose pickup assembly
on page 377

Hinge, multi, right

Multipurpose pickup assembly
on page 377

Holder, brush

Fusing assembly on page 383

Holder, check pin

Internal components (3 of 3)
on page 367

Holder, connector

Power supply assembly
on page 371

Holder, connector

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Holder, connector

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Holder, DCU

Internal components (3 of 3)
on page 367

Holder, feed shaft

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Holder, fusing lever

Fusing assembly on page 383

Holder, fusing sensor

Fusing assembly on page 383

Holder, hinge shaft, lower

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405
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Holder, hinge shaft, lower

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Holder, inlet

Power supply assembly
on page 371

Holder, load limit arm

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Holder, paper feed sensor flag

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Holder, retard gear

500-sheet cassette
on page 373

Holder, retard gear

Optional 500-sheet feeder
cassette on page 397

Holder, sensor

Internal components (3 of 3)
on page 367

Holder, sensor

Internal components (3 of 3)
on page 367

Holder, sensor

Internal components (3 of 3)
on page 367

Holder, separation

Multipurpose pickup assembly
on page 377

Holder, sheet sensor

Internal components (2 of 3)
on page 363

IC, photo interrupter

WGB8-5624-000CN

Internal components (3 of 3)
on page 367

IC, photo interrupter

Fusing assembly on page 383

IC, photo interrupter

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

IN solenoid assembly

Multi-bin mailbox covers
on page 417

Joint, left

Multi-bin mailbox covers
on page 417

Joint, right

Multi-bin mailbox covers
on page 417

Label, cassette operation

500-sheet cassette
on page 373

Label, cassette operation

Optional 500-sheet feeder
cassette on page 397

label, jam clear envelope

Multipurpose pickup assembly
on page 377

Label, “Caution, high temp.”

Fusing assembly on page 383
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Lack, paper end limit, upper

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Laser scanner assembly

RM1-5465-000CN

Internal components (2 of 3)
on page 363

Latch, front cover, upper

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Latch, front cover, upper

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Latch, rear door

Multi-bin mailbox main body (1

of 2) on page 419

Latch, rear door

Multi-bin mailbox main body (2
of 2) on page 423

Left cover assembly

Multi-bin mailbox covers
on page 417

Left cover assembly (P4014)

RM1-5450-000CN

Covers—base unit
on page 357

Left cover assembly (P4015/P4515)

RM1-4551-000CN

Covers—base unit
on page 357

Left frame assembly

Optional 500-sheet paper
feeder main body on page 393

Left hook assembly

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Left hook assembly

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Left side end support assembly

500-sheet cassette
on page 373

Left side end support assembly

Optional 500-sheet feeder
cassette on page 397

Lever

Multipurpose pickup assembly
on page 377

Lever, bin flapper

Multi-bin mailbox main body (1

of 2) on page 419

Lever, bin flapper

Multi-bin mailbox main body (2

of 2) on page 423

Lever, height prevention

Internal components (2 of 3)
on page 363

Lever, in flapper link

Multi-bin mailbox covers
on page 417

Lever, lens

Internal components (2 of 3)
on page 363
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Lever, lock

Optional 500-sheet paper
feeder main body on page 393

Lever, paper delivery sensor

Fusing assembly on page 383

Lever, release, left

Fusing assembly on page 383

Lever, release, right

Fusing assembly on page 383

Lever, sensor

Fusing assembly on page 383

Lid, scanner protective duct

Internal components (2 of 3)
on page 363

Lifter drive assembly

RM1-4585-000CN

Internal components (3 of 3)
on page 367

Lifter drive assembly

RM1-1136-000CN

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Lifter driver assembly

Optional 500-sheet paper
feeder main body on page 393

Lifter tray assembly

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Lifter tray assembly

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Limiter, cassette torque

RC2-5262-000CN

500-sheet cassette
on page 373

Limiter, cassette torque

RC2-5262-000CN

Optional 500-sheet feeder
cassette on page 397

Limiter, cassette torque

RC2-5262-000CN

Optional 1,500-sheet feeder
front door assembly
on page 403

Limiter, multipurpose torque

Multipurpose pickup assembly
on page 377

Lock side plate assembly

Optional 500-sheet paper
feeder main body on page 393

Lower frame assembly

Optional 500-sheet paper
feeder main body on page 393

Motor, DC, 24 V, drum drive

RL1-1659-000CN

Internal components (1 of 3)
on page 359

Motor, DC, 24 V, main drive

RL1-1657-000CN

Internal components (2 of 3)
on page 363

Motor, stepping

RH7-1603-020CN

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Mount, lever

Internal components (2 of 3)
on page 363

Multi-bin mailbox PCA

RM1-6224-000CN

Multi-bin mailbox PCA
on page 391
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Multi-bin mailbox PCA

RM1-6224-000CN

Multi-bin mailbox main body (2

of 2) on page 423

Multipurpose frame assembly

Multipurpose pickup assembly
on page 377

Multipurpose guide assembly

Multipurpose pickup assembly
on page 377

Multipurpose pickup assembly

RM1-4563-000CN

Multipurpose pickup assembly
on page 377

Multipurpose pickup gear assembly

Multipurpose pickup assembly
on page 377

Multipurpose solenoid assembly

Multipurpose pickup assembly
on page 377

Multipurpose tray assembly

Multipurpose pickup assembly
on page 377

Multipurpose tray kit (contains 1 pickup roller, 1 feed roller, 1
separation roller)

CB506-67905

Multipurpose pickup assembly
on page 377

Multipurpose tray pickup assembly

RM1-4563-000CN

Internal components (1 of 3)
on page 359

Numbering assembly

RM1-5265-000CN

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Oil damper assembly

RM1-0289-030CN

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Optional 1,500-sheet feeder front door assembly

RM1-5255-000CN

Optional 1,500-sheet feeder

front door assembly
on page 403

Optional 500-sheet feeder cassette

RM1-4559-000CN

Optional 500-sheet feeder
cassette on page 397

Pad, arm Multi-bin mailbox main body (1
of 2) on page 419
Pad, arm Multi-bin mailbox main body (2

of 2) on page 423

Paper delivery assembly

RM1-4529-000CN

Paper delivery assembly
on page 381

Paper delivery assembly (also see Figure 8-12 Paper delivery
assembly on page 380)

RM1-4529-000CN

Internal components (3 of 3)
on page 367

Paper delivery drive assembly

RM1-4526-000CN

Internal components (3 of 3)
on page 367

Paper detect sensor assembly

RM1-5264-000CN

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Paper feed assembly

RM1-4548-000CN

Power supply assembly
on page 371

Paper feed roller assembly

RM1-4527-000CN

Internal components (1 of 3)
on page 359
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Paper feed roller assembly

RM1-0037-020CN

Internal components (2 of 3)
on page 363

Paper feed roller assembly

RM1-0037-020CN

500-sheet cassette
on page 373

Paper feed roller assembly

RM1-0037-020CN

Optional 500-sheet paper
feeder main body on page 393

Paper feed roller assembly

RM1-0037-020CN

Optional 500-sheet feeder
cassette on page 397

Paper feed roller assembly

RM1-0037-020CN

Optional 1,500-sheet feeder
front door assembly
on page 403

Paper feed roller assembly

RM1-0037-020CN

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Paper feed shaft Z assembly

RM1-4562-000CN

Internal components (2 of 3)
on page 363

Paper pickup assembly (see Figure 8-23 Optional 1,500-sheet
feeder paper pickup assembly on page 412)

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Paper pickup drive assembly

RM1-4532-000CN

Internal components (2 of 3)
on page 363

Paper pickup drive assembly

RM1-5262-000CN

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Paper pickup roller assembly

RM1-0036-020CN

Internal components (2 of 3)
on page 363

Paper pickup roller assembly

RM1-0036-020CN

Optional 500-sheet paper
feeder main body on page 393

Paper pickup roller assembly

RM1-0036-020CN

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Paper pickup side plate assembly

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Paper pickup side plate assembly

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Paper sensing flag assembly

Multi-bin mailbox main body (1

of 2) on page 419

Paper size detect assembly

RM1-5261-000CN

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Pickup drive side plate

Optional 500-sheet paper
feeder main body on page 393

Pin

Multi-bin mailbox main body (1

of 2) on page 419
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Pin

Multi-bin mailbox main body (2
of 2) on page 423

Pin, cassette lock, left

500-sheet cassette
on page 373

Pin, dowel

500-sheet cassette
on page 373

Pin, dowel

Optional 500-sheet feeder
cassette on page 397

Pin, dowel

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Pin, dowel

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Pin, front guide lock, right

500-sheet cassette
on page 373

Pin, front guide lock, right

Optional 500-sheet feeder
cassette on page 397

Pin, lifter tray stopper

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Pin, lifter tray stopper

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Pin, option

RC1-0306-000CN

Covers—base unit
on page 357

Plate, damper support

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Plate, damper support

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Plate, front upper

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Plate, lifter wire cover

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Plate, lifter wire cover

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Plate, paper lifting

500-sheet cassette
on page 373

Plate, paper lifting

Optional 500-sheet feeder
cassette on page 397

Plate, pressure, left

Fusing assembly on page 383
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Plate, pressure, right Fusing assembly on page 383
Plate, reinforcement Optional 500-sheet paper

feeder main body on page 393

Plate, RW crossmember Internal components (2 of 3)
on page 363

Plate, swing Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Power-supply assembly, 110-127 V (see Figure 8-9 Power supply Internal components (1 of 3)
assembly on page 370) on page 359

Power-supply assembly, 220-240 V (see Figure 8-9 Power supply Internal components (1 of 3)
assembly on page 370) on page 359

Presence sensor holder assembly Multipurpose pickup assembly
on page 377

Pressure roller gear assembly Fusing assembly on page 383

Product roller kit (contains 2 feed rollers, 1 pickup roller) CB506-67904 Optional 500-sheet paper
feeder main body on page 393

Product roller kit (contains 2 feed rollers, 1 pickup roller) CB506-67904 Optional 500-sheet feeder
cassette on page 397

Product roller kit (contains 2 feed rollers, 1 pickup roller) CB506-67904 Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Pulley, 24T Multi-bin mailbox main body (1
of 2) on page 419

Pulley, 24T Multi-bin mailbox main body (1
of 2) on page 419

Pulley, 24T Multi-bin mailbox main body (2
of 2) on page 423

Pulley, 24T Multi-bin mailbox main body (2
of 2) on page 423

Pulley, wire, front Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Pulley, wire, front Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Pulley, wire, rear Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Pulley, wire, rear Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Pulley/Gear, 34T Multi-bin mailbox main body (1
of 2) on page 419

Pulley/Gear, 34T Multi-bin mailbox main body (2
of 2) on page 423
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Rear door assembly

Multi-bin mailbox covers
on page 417

Reel, lifter wire

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Reel, lifter wire

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Registration assembly

RM1-5460-000CN

Internal components (1 of 3)
on page 359

Remnant indication assembly

RM1-5259-000CN

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Rib, cable guide

Fusing assembly on page 383

Right cover assembly

Multi-bin mailbox covers
on page 417

Right cover assembly (P4014)

RM1-5449-000CN

Covers—base unit
on page 357

Right cover assembly (P4015/P4515)

RM1-4550-000CN

Covers—base unit
on page 357

Right frame assembly

Optional 500-sheet paper
feeder main body on page 393

Right front guide assembly

RM1-4576-000CN

Internal components (2 of 3)
on page 363

Right front guide assembly

Optional 500-sheet paper
feeder main body on page 393

Right guide assembly

Optional 500-sheet paper
feeder main body on page 393

Right guide assembly (P4014)

RM1-5451-000CN

Internal components (3 of 3)
on page 367

Right guide assembly (P4015/P4515)

RM1-4558-000CN

Internal components (3 of 3)
on page 367

Right side end support assembly

500-sheet cassette
on page 373

Right side end support assembly

Optional 500-sheet feeder
cassette on page 397

Right stopper assembly

Internal components (2 of 3)
on page 363

Ring, E

XD9-0232-000CN

Internal components (2 of 3)
on page 363

Ring, E

500-sheet cassette
on page 373

Ring, E

Multipurpose pickup assembly
on page 377
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Ring, E

Paper delivery assembly
on page 381

Ring, E

Fusing assembly on page 383

Ring, E

Optional 500-sheet paper
feeder main body on page 393

Ring, E

Optional 500-sheet paper
feeder main body on page 393

Ring, E

Optional 500-sheet feeder
cassette on page 397

Ring, E

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Ring, E

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Ring, E

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Ring, E

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Ring, E

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Ring, E

Multi-bin mailbox main body (1

of 2) on page 419

Ring, E

Multi-bin mailbox main body (2
of 2) on page 423

Ring, retainer

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Ring, slider

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Rod, din board

Internal components (3 of 3)
on page 367

Rod, release, lower

Internal components (1 of 3)
on page 359

Rod, release, upper

Internal components (1 of 3)
on page 359

Rod, switch

RC2-2667-000CN

Internal components (2 of 3)
on page 363

Rod, third fan

Internal components (3 of 3)
on page 367

Roller, delivery intermediate

Paper delivery assembly
on page 381
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Roller, delivery, inlet

Multi-bin mailbox main body (1

of 2) on page 419

Roller, delivery, inlet

Multi-bin mailbox main body (2
of 2) on page 423

Roller, face-down, lower

Paper delivery assembly
on page 381

Roller, face-down, upper

Paper delivery assembly
on page 381

Roller, face-up

Fusing assembly on page 383

Roller, feed

RL1-1663-000CN

Multipurpose pickup assembly
on page 377

Roller, intermediate

Multi-bin mailbox main body (1

of 2) on page 419

Roller, intermediate

Multi-bin mailbox main body (2
of 2) on page 423

Roller, LU 500-sheet cassette
on page 373
Roller, LU Optional 500-sheet feeder

cassette on page 397

Roller, paper feed

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Roller, paper feed

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Roller, pickup

RL1-1641-000CN

Multipurpose pickup assembly
on page 377

Roller, positioning

500-sheet cassette
on page 373

Roller, positioning

Optional 500-sheet feeder
cassette on page 397

Roller, pressure

Fusing assembly on page 383

Roller, RD 500-sheet cassette
on page 373
Roller, RD Optional 500-sheet feeder

cassette on page 397

Roller, separation

RL1-1654-000CN

Multipurpose pickup assembly
on page 377

Saddle, wire Internal components (2 of 3)
on page 363
Saddle, wire Optional 1,500-sheet feeder

main body (1 of 2
on page 405
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Saddle, wire

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Screw with washer, M3x6

Fusing assembly on page 383

Screw with washer, M3x6

Fusing assembly on page 383

Screw, D, M3x8

Covers—base unit
on page 357

Screw, D, M3x8

XA9-1671-000CN

Internal components (1 of 3)
on page 359

Screw, D, M3x8

Internal components (2 of 3)
on page 363

Screw, D, M3x8

Internal components (3 of 3)
on page 367

Screw, D, M3x8

Power supply assembly
on page 371

Screw, D, M3x8

Multipurpose pickup assembly
on page 377

Screw, D, M3x8

Fusing assembly on page 383

Screw, D, M3x8

Optional 500-sheet paper
feeder main body on page 393

Screw, D, M3x8

Multi-bin mailbox main body (1

of 2) on page 419

Screw, D, M3x8

Multi-bin mailbox main body (2

of 2) on page 423

Screw, flat head RS, M3x6

XA9-1464-000CN

Power supply assembly

on page 371
Screw, M3x8 Fusing assembly on page 383
Screw, M4x5 Internal components (1 of 3)

on page 359

Screw, machine, pan head, M3x6

XB1-1300-605CN

Power supply assembly
on page 371

Screw, machine, truss head, M3x4

Multi-bin mailbox main body (1

of 2) on page 419

Screw, machine, truss head, M3x4

Multi-bin mailbox main body (2

of 2) on page 423

Screw, P, M3x8

Multi-bin mailbox covers
on page 417

Screw, RS, M3x8

Fusing assembly on page 383

Screw, stepped

Fusing assembly on page 383

Screw, tap, binding head, M3x8

XB4-7300-809CN

Internal components (2 of 3)
on page 363

Screw, tap, binding head, M3x8

Multi-bin mailbox covers
on page 417
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Screw, tap, binding head, M3x8

Multi-bin mailbox main body (1

of 2) on page 419

Screw, tap, binding head, M3x8

Multi-bin mailbox main body (2
of 2) on page 423

Screw, tap, M3x6

XA9-1503-000CN

Internal components (1 of 3)
on page 359

Screw, tap, M3x6

Internal components (2 of 3)
on page 363

Screw, tap, M3x6

Internal components (3 of 3)
on page 367

Screw, tap, M3x6

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Screw, tap, M3x6

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Screw, tap, M3x6

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

screw, tap, M3x6

Optional 500-sheet paper
feeder main body on page 393

Screw, tap, M4x12

500-sheet cassette
on page 373

Screw, tap, M4x12

Optional 500-sheet feeder
cassette on page 397

Screw, tap, pan head, M4x10

Internal components (2 of 3)
on page 363

Screw, tap, pan head, M4x10

Internal components (3 of 3)
on page 367

Screw, tap, pan head, M4x10

Power supply assembly
on page 371

Screw, tap, pan head, M4x10

500-sheet cassette
on page 373

Screw, tap, pan head, M4x10

Multipurpose pickup assembly
on page 377

Screw, tap, pan head, M4x10

Optional 500-sheet paper
feeder main body on page 393

Screw, tap, pan head, M4x10

Optional 500-sheet feeder
cassette on page 397

Screw, tap, pan head, M4x10

XB4-7401-007CN

Optional 1,500-sheet paper
feeder covers on page 401

Screw, tap, pan head, MM4x10

Multi-bin mailbox main body (1

of 2) on page 419

Screw, tap, pan head, MM4x10

Multi-bin mailbox main body (2
of 2) on page 423
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Screw, tap, S

Fusing assembly on page 383

Screw, tapping, pan head, M4x10

Covers—base unit
on page 357

Screw, tapping, pan head, M4x10

XB4-7401-007CN

Internal components (1 of 3)
on page 359

Screw, with washer, M3x6

XB2-7300-607CN

Internal components (3 of 3)
on page 367

Screw, with washer, M3x6

Power supply assembly
on page 371

Screw, with washer, M3x6

Optional 500-sheet paper
feeder main body on page 393

Screw, with washer, M3x6

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Screw, with washer, M3x6

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Screw, with washer, M3x8

XA9-1420-000CN

Optional 1,500-sheet paper
feeder covers on page 401

Screw, with washer, M3x8

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Screw, with washer, M3x8

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Screw, with washer, M4x6

XB2-7400-606CN

Power supply assembly
on page 371

Sensor assembly

RM1-5096-000CN

Multi-bin mailbox main body (2

of 2) on page 423

Shaft, front cover hinge

Optional 1,500-sheet paper
feeder covers on page 401

Shaft, lifter drive

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Shatft, lifter drive

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Shaft, load limit arm

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Shaft, lock joint

Optional 500-sheet paper
feeder main body on page 393

Shaft, multipurpose cam, left

Multipurpose pickup assembly
on page 377

Shaft, multipurpose cam, right

Multipurpose pickup assembly
on page 377
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Description

Part number

Table and page

Shaft, paper feed roller

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Shaft, positioning roller auxiliary

500-sheet cassette
on page 373

Shaft, positioning roller, auxiliary

Optional 500-sheet feeder
cassette on page 397

Shaft, RD roller

500-sheet cassette
on page 373

Shaft, retard drive

RL1-1658-000CN

Internal components (2 of 3)
on page 363

Shatft, retard drive

Optional 500-sheet paper
feeder main body on page 393

Shaft, retard gear holder

500-sheet cassette
on page 373

Shaft, retard gear holder

Optional 500-sheet feeder
cassette on page 397

Shaft, size sensing

500-sheet cassette
on page 373

Shaft, size sensing

Multipurpose pickup assembly
on page 377

Shaft, size sensing

Optional 500-sheet feeder
cassette on page 397

Sheet, bottom frame, left

Multi-bin mailbox main body (1

of 2) on page 419

Sheet, bottom frame, left

Multi-bin mailbox main body (2
of 2) on page 423

Sheet, bottom frame, right

Multi-bin mailbox main body (1

of 2) on page 419

Sheet, bottom frame, right

Multi-bin mailbox main body (2

of 2) on page 423

Sheet, fusing protective

Fusing assembly on page 383

Sheet, protective, left

Fusing assembly on page 383

Sheet, protective, right lower

Fusing assembly on page 383

Sheet, protective, right upper

Fusing assembly on page 383

Sheet, solenoid damper

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Sheet, solenoid damper

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Side plate, drum drive

Internal components (1 of 3)
on page 359
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Table and page

Side plate, fuser drive

Internal components (3 of 3)
on page 367

Side plate, fusing, left

Fusing assembly on page 383

Side plate, fusing, right

Fusing assembly on page 383

Side plate, paper feed drive

Internal components (2 of 3)
on page 363

Size detect assembly RM1-4525-000CN

Internal components (1 of 3)
on page 359

Size detect assembly

Optional 500-sheet paper
feeder main body on page 393

Sleeve guide assembly (110-127 V)

Fusing assembly on page 383

Sleeve guide assembly (220-240 V)

Fusing assembly on page 383

Solenoid RK2-0270-000CN

Internal components (2 of 3)
on page 363

Solenoid

Optional 500-sheet paper
feeder main body on page 393

Solenoid

Multi-bin mailbox main body (1

of 2) on page 419

Spacer

Multi-bin mailbox main body (1

of 2) on page 419

Spacer

Multi-bin mailbox main body (2

of 2) on page 423

Spacer, frame

Internal components (1 of 3)
on page 359

Spacer, scanner, front

Internal components (2 of 3)
on page 363

Spacer, scanner, rear

Internal components (2 of 3)
on page 363

Spacer, screw

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Spacer, screw

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Spring, compression

Internal components (1 of 3)
on page 359

Spring, compression RC1-0213-000CN

Internal components (2 of 3)
on page 363

Spring, compression

Multipurpose pickup assembly
on page 377

Spring, compression

Fusing assembly on page 383

Spring, compression

Optional 1,500-sheet feeder
paper pickup assembly
on page 413
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Part number

Table and page

Spring, compression

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Spring, compression

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Spring, compression

Multi-bin mailbox main body (1

of 2) on page 419

Spring, compression

Multi-bin mailbox main body (1

of 2) on page 419

Spring, compression

Multi-bin mailbox main body (2

of 2) on page 423

Spring, compression

Multi-bin mailbox main body (2
of 2) on page 423

Spring, grounding

Internal components (3 of 3)
on page 367

Spring, grounding

RU6-2105-000CN

Paper delivery assembly
on page 381

Spring, grounding

Paper delivery assembly
on page 381

Spring, leaf

Power supply assembly
on page 371

Spring, leaf

Fusing assembly on page 383

Spring, tension

RU6-2115-000CN

Internal components (2 of 3)
on page 363

Spring, tension

RC1-0198-000CN

Internal components (3 of 3)
on page 367

Spring, tension

500-sheet cassette
on page 373

Spring, tension

500-sheet cassette
on page 373

Spring, tension

Multipurpose pickup assembly
on page 377

Spring, tension

Multipurpose pickup assembly
on page 377

Spring, tension

Multipurpose pickup assembly
on page 377

Spring, tension

RC1-0133-000CN

Paper delivery assembly
on page 381

Spring, tension

Optional 500-sheet paper
feeder main body on page 393

Spring, tension

Optional 500-sheet paper
feeder main body on page 393

Spring, tension

Optional 500-sheet feeder
cassette on page 397
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Spring, tension

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Spring, tension

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Spring, tension

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Spring, tension

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Spring, tension

Multi-bin mailbox main body (1

of 2) on page 419

Spring, tension

Multi-bin mailbox main body (2

of 2) on page 423

Spring, torsion

Internal components (2 of 3)
on page 363

Spring, torsion

Internal components (2 of 3)
on page 363

Spring, torsion

500-sheet cassette
on page 373

Spring, torsion

Fusing assembly on page 383

Spring, torsion

Fusing assembly on page 383

Spring, torsion

Fusing assembly on page 383

Spring, torsion

Fusing assembly on page 383

Spring, torsion

Optional 500-sheet feeder
cassette on page 397

Spring, torsion

Optional 500-sheet feeder
cassette on page 397

Spring, torsion

Optional 1,500-sheet paper
feeder covers on page 401

Spring, torsion

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Spring, torsion

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Spring, torsion

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Stopper, C left (P4014)

Internal components (2 of 3)
on page 363

Stopper, C left (P4015/P4515)

Internal components (2 of 3)
on page 363
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Description
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Stopper, C right (P4014)

Internal components (2 of 3)
on page 363

Stopper, C right (P4015/P4515)

Internal components (2 of 3)
on page 363

Stopper, front door

Optional 1,500-sheet paper
feeder covers on page 401

Stopper, rear door

Multi-bin mailbox main body (1

of 2) on page 419

Stopper, rear door

Multi-bin mailbox main body (2
of 2) on page 423

Support, DCU

Internal components (2 of 3)
on page 363

Support, feed bushing

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Support, lifter arm

500-sheet cassette
on page 373

Support, lifter arm

Optional 500-sheet feeder
cassette on page 397

Support, lifter drive assembly

Internal components (3 of 3)
on page 367

Support, lifter drive assembly

Optional 500-sheet paper
feeder main body on page 393

Support, power supply switch

Internal components (1 of 3)
on page 359

Support, release hook, left

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Support, release hook, left

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Support, wire pulley

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Support, wire pulley

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Tag holder assembly

RM1-4539-000CN

Internal components (2 of 3)
on page 363

Thermistor unit

RK2-0359-000CN

Internal components (3 of 3)
on page 367

Top bin flapper assembly

Multi-bin mailbox main body (1

of 2) on page 419

Top cover assembly (P4014)

RM1-5250-000CN

Covers—base unit
on page 357
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Description Part number Table and page
Top cover assembly (P4015/P4515) RM1-4552-000CN Covers—base unit
on page 357
Transfer roller assembly CB506-67903 Internal components (1 of 3)
on page 359
Upper entrance guide assembly Fusing assembly on page 383
Upper plate, rear Optional 500-sheet paper

feeder main body on page 393

Upper plate, right Optional 500-sheet paper
feeder main body on page 393
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Table 8-27 Numerical parts list

Part number

Description

Table and page

Screw, tapping, pan head, M4x10

Covers—base unit
on page 357

Screw, D, M3x8

Covers—base unit
on page 357

Screw, M4x5

Internal components (1 of 3)
on page 359

Power-supply assembly, 110-127 V (see Figure 8-9 Power supply

assembly on page 370)

Internal components (1 of 3)

on page 359

Power-supply assembly, 220-240 V (see Figure 8-9 Power supply

assembly on page 370)

Internal components (1 of 3)

on page 359

Gear, 193T

Internal components (1 of 3)
on page 359

Guard, edge

Internal components (1 of 3)
on page 359

Clamp, cord

Internal components (1 of 3)
on page 359

Rod, release, upper

Internal components (1 of 3)
on page 359

Rod, release, lower

Internal components (1 of 3)
on page 359

Guide, gear shift, A

Internal components (1 of 3)
on page 359

Guide, gear shift, B

Internal components (1 of 3)
on page 359

Guide, scanner cable

Internal components (1 of 3)
on page 359

Guide, gear

Internal components (1 of 3)
on page 359

Guide, cassette right, rear

Internal components (1 of 3)
on page 359

Guide, cassette left, rear

Internal components (1 of 3)
on page 359

Support, power supply switch

Internal components (1 of 3)
on page 359

Foot

Internal components (1 of 3)
on page 359

Spacer, frame

Internal components (1 of 3)
on page 359

Side plate, drum drive

Internal components (1 of 3)
on page 359

Cap, drum gear

Internal components (1 of 3)
on page 359
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Bushing

Internal components (1 of 3)
on page 359

Spring, compression

Internal components (1 of 3)
on page 359

Feeder sensor cable assembly

Internal components (2 of 3)
on page 363

Screw, tap, pan head, M4x10

Internal components (2 of 3)
on page 363

Screw, D, M3x8

Internal components (2 of 3)
on page 363

Spacer, scanner, front

Internal components (2 of 3)
on page 363

Spacer, scanner, rear

Internal components (2 of 3)
on page 363

Screw, tap, M3x6

Internal components (2 of 3)
on page 363

Guide, front

Internal components (2 of 3)
on page 363

Support, DCU

Internal components (2 of 3)
on page 363

Bushing

Internal components (2 of 3)
on page 363

Guide, cable, right front

Internal components (2 of 3)
on page 363

Lever, height prevention

Internal components (2 of 3)
on page 363

Holder, sheet sensor

Internal components (2 of 3)
on page 363

Guide, EPU, rear

Internal components (2 of 3)
on page 363

Clip, cable

Internal components (2 of 3)
on page 363

Saddle, wire

Internal components (2 of 3)
on page 363

Guide, lower

Internal components (2 of 3)
on page 363

Duct, scanner protective, 1

Internal components (2 of 3)
on page 363

Flag, shutter

Internal components (2 of 3)
on page 363

Spring, torsion

Internal components (2 of 3)
on page 363

Plate, RW crossmember

Internal components (2 of 3)
on page 363
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Lever, lens

Internal components (2 of 3)
on page 363

Stopper, C right (P4015/P4515)

Internal components (2 of 3)
on page 363

Stopper, C right (P4014)

Internal components (2 of 3)
on page 363

Stopper, C left (P4015/P4515)

Internal components (2 of 3)
on page 363

Stopper, C left (P4014)

Internal components (2 of 3)
on page 363

Mount, lever Internal components (2 of 3)
on page 363
Right stopper assembly Internal components (2 of 3)

on page 363

Side plate, paper feed drive

Internal components (2 of 3)
on page 363

Gear, 29T Internal components (2 of 3)
on page 363
Gear, 35T Internal components (2 of 3)

on page 363

Gear, 37T/18T

Internal components (2 of 3)
on page 363

Gear, 17T/25T

Internal components (2 of 3)
on page 363

Spring, torsion

Internal components (2 of 3)
on page 363

Flag, paper presence detect

Internal components (2 of 3)
on page 363

Lid, scanner protective duct

Internal components (2 of 3)
on page 363

Duct, scanner protective, 2

Internal components (2 of 3)
on page 363

Support, lifter drive assembly

Internal components (3 of 3)
on page 367

Cover, connector

Internal components (3 of 3)
on page 367

Case, envelope

Internal components (3 of 3)
on page 367

Holder, sensor

Internal components (3 of 3)
on page 367

Front cassette LF guide assembly

Internal components (3 of 3)
on page 367

Screw, tap, pan head, M4x10

Internal components (3 of 3)
on page 367
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Screw, D, M3x8

Internal components (3 of 3)
on page 367

Holder, sensor

Internal components (3 of 3)
on page 367

Guide, cartridge, right

Internal components (3 of 3)
on page 367

Rod, third fan

Internal components (3 of 3)
on page 367

Crossmember, front

Internal components (3 of 3)
on page 367

Crossmember, option, left

Internal components (3 of 3)
on page 367

Guide, rear

Internal components (3 of 3)
on page 367

Duct, second fan

Internal components (3 of 3)
on page 367

Duct, fourth fan

Internal components (3 of 3)
on page 367

Holder, DCU

Internal components (3 of 3)
on page 367

Guide, flat flexible cable

Internal components (3 of 3)
on page 367

Holder, check pin

Internal components (3 of 3)
on page 367

Spring, grounding

Internal components (3 of 3)
on page 367

Guide, left

Internal components (3 of 3)
on page 367

Guide, left, upper

Internal components (3 of 3)
on page 367

Holder, sensor

Internal components (3 of 3)
on page 367

Rod, din board

Internal components (3 of 3)
on page 367

Gear, 23T/19T

Internal components (3 of 3)
on page 367

Crossmember, option, right

Internal components (3 of 3)
on page 367

Side plate, fuser drive

Internal components (3 of 3)
on page 367

Gear, 17T Internal components (3 of 3)
on page 367
Gear, 15T Internal components (3 of 3)

on page 367
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Gear, 25T/91T

Internal components (3 of 3)
on page 367

Gear, 33T Internal components (3 of 3)
on page 367
Gear 35T Internal components (3 of 3)

on page 367

Cable, option feeder

Internal components (3 of 3)
on page 367

Cable, OPT DEL

Internal components (3 of 3)
on page 367

Clamp, cable

Internal components (3 of 3)
on page 367

Screw, tap, M3x6

Internal components (3 of 3)
on page 367

Holder, inlet

Power supply assembly
on page 371

Holder, connector

Power supply assembly
on page 371

Guard, edge

Power supply assembly
on page 371

Spring, leaf

Power supply assembly
on page 371

Crossmember, fusing

Power supply assembly
on page 371

Screw, tap, pan head, M4x10

Power supply assembly
on page 371

Screw, D, M3x8

Power supply assembly
on page 371

Screw, with washer, M3x6

Power supply assembly
on page 371

Pin, front guide lock, right

500-sheet cassette
on page 373

Cover, gear

500-sheet cassette
on page 373

Flag, size sensing

500-sheet cassette
on page 373

Arm, lifter

500-sheet cassette
on page 373

Support, lifter arm

500-sheet cassette
on page 373

Bushing, lift arm

500-sheet cassette
on page 373

Holder, retard gear

500-sheet cassette
on page 373
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Spring, tension

500-sheet cassette
on page 373

Spring, tension

500-sheet cassette
on page 373

Gear, 20T

500-sheet cassette
on page 373

Body, cassette

500-sheet cassette
on page 373

Roller, positioning

500-sheet cassette
on page 373

Claw, cassette

500-sheet cassette
on page 373

Roller, LU

500-sheet cassette
on page 373

Flange, positioning roller, right

500-sheet cassette
on page 373

Shaft, positioning roller auxiliary

500-sheet cassette
on page 373

Roller, RD

500-sheet cassette
on page 373

Gauge, fuel

500-sheet cassette
on page 373

Pin, cassette lock, left

500-sheet cassette
on page 373

Shaft, RD roller

500-sheet cassette
on page 373

Spring, torsion

500-sheet cassette
on page 373

Guide, nip

500-sheet cassette
on page 373

Plate, paper lifting

500-sheet cassette
on page 373

Gear, 88T

500-sheet cassette
on page 373

Gear, 14T

500-sheet cassette
on page 373

Gear, 14T

500-sheet cassette
on page 373

Gear, 14T

500-sheet cassette
on page 373

Gear, 15T/25T

500-sheet cassette
on page 373

Gear, 37T

500-sheet cassette
on page 373
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Shaft, size sensing

500-sheet cassette
on page 373

Shaft, retard gear holder

500-sheet cassette
on page 373

Ring, E

500-sheet cassette
on page 373

Label, cassette operation

500-sheet cassette
on page 373

Right side end support assembly

500-sheet cassette
on page 373

Cassette rear assembly

500-sheet cassette
on page 373

Left side end support assembly

500-sheet cassette
on page 373

Front cassette assembly

500-sheet cassette
on page 373

Screw, tap, pan head, M4x10

500-sheet cassette
on page 373

Pin, dowel

500-sheet cassette
on page 373

Screw, tap, M4x12

500-sheet cassette
on page 373

Frame, multi, right

Multipurpose pickup assembly
on page 377

Guide, nip, left

Multipurpose pickup assembly
on page 377

Guide, nip, center

Multipurpose pickup assembly
on page 377

Guide, nip, right

Multipurpose pickup assembly
on page 377

Bushing

Multipurpose pickup assembly
on page 377

Bushing

Multipurpose pickup assembly
on page 377

Bushing

Multipurpose pickup assembly
on page 377

Bushing

Multipurpose pickup assembly
on page 377

Shaft, size sensing

Multipurpose pickup assembly
on page 377

Hinge, multi, left

Multipurpose pickup assembly
on page 377

Hinge, multi, right

Multipurpose pickup assembly
on page 377
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label, jam clear envelope

Multipurpose pickup assembly
on page 377

Cam Multipurpose pickup assembly
on page 377
Lever Multipurpose pickup assembly

on page 377

Shaft, multipurpose cam, left

Multipurpose pickup assembly
on page 377

Shaft, multipurpose cam, right

Multipurpose pickup assembly
on page 377

Cover, multipurpose spring, left

Multipurpose pickup assembly
on page 377

Cover, multipurpose spring, right

Multipurpose pickup assembly
on page 377

Gear, 15T/21T

Multipurpose pickup assembly
on page 377

Gear, 30T/34T

Multipurpose pickup assembly
on page 377

Gear, 30T

Multipurpose pickup assembly
on page 377

Cam/gear, 30T

Multipurpose pickup assembly
on page 377

Cam/gear, 30T

Multipurpose pickup assembly
on page 377

Gear, 14T

Multipurpose pickup assembly
on page 377

Spring, tension

Multipurpose pickup assembly
on page 377

Spring, compression

Multipurpose pickup assembly
on page 377

Spring, tension

Multipurpose pickup assembly
on page 377

Spring, tension

Multipurpose pickup assembly
on page 377

Multipurpose guide assembly

Multipurpose pickup assembly
on page 377

Presence sensor holder assembly

Multipurpose pickup assembly
on page 377

Multipurpose pickup gear assembly

Multipurpose pickup assembly
on page 377

Multipurpose frame assembly

Multipurpose pickup assembly
on page 377

Multipurpose tray assembly

Multipurpose pickup assembly
on page 377
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Cable, multipurpose sensor

Multipurpose pickup assembly
on page 377

Limiter, multipurpose torque

Multipurpose pickup assembly
on page 377

Holder, separation

Multipurpose pickup assembly
on page 377

Screw, D, M3x8

Multipurpose pickup assembly
on page 377

Screw, tap, pan head, M4x10

Multipurpose pickup assembly
on page 377

Cover, roller Multipurpose pickup assembly
on page 377
Ring, E Multipurpose pickup assembly

on page 377

Multipurpose solenoid assembly

Multipurpose pickup assembly
on page 377

Roller, face-down, upper

Paper delivery assembly
on page 381

Deflector, delivery

Paper delivery assembly
on page 381

Ring, E

Paper delivery assembly
on page 381

Bushing, paper delivery, upper

Paper delivery assembly
on page 381

Bushing

Paper delivery assembly
on page 381

Spring, grounding

Paper delivery assembly
on page 381

Bushing, paper delivery, upper

Paper delivery assembly
on page 381

Frame, face-down

Paper delivery assembly
on page 381

Bushing

Paper delivery assembly
on page 381

Bushing

Paper delivery assembly
on page 381

Guide, paper delivery

Paper delivery assembly
on page 381

Flange, positioning roller, right

Paper delivery assembly
on page 381

Roller, delivery intermediate

Paper delivery assembly
on page 381

Roller, face-down, lower

Paper delivery assembly
on page 381
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Gear, 21T

Paper delivery assembly
on page 381

Gear, 17T

Paper delivery assembly
on page 381

Gear, 20T

Paper delivery assembly
on page 381

Gear, 33T

Paper delivery assembly
on page 381

Gear, 18T

Paper delivery assembly
on page 381

Roller, pressure

Fusing assembly on page 383

Sleeve guide assembly (110-127 V)

Fusing assembly on page 383

Sleeve guide assembly (220-240 V)

Fusing assembly on page 383

Guide, paper inlet, lower

Fusing assembly on page 383

Holder, fusing sensor

Fusing assembly on page 383

Lever, release, left

Fusing assembly on page 383

Sheet, fusing protective

Fusing assembly on page 383

Bushing

Fusing assembly on page 383

Roller, face-up

Fusing assembly on page 383

Spring, torsion

Fusing assembly on page 383

Spring, torsion

Fusing assembly on page 383

Side plate, fusing, left

Fusing assembly on page 383

Spring, compression

Fusing assembly on page 383

Plate, pressure, right

Fusing assembly on page 383

Plate, pressure, left

Fusing assembly on page 383

Bushing

Fusing assembly on page 383

Bushing

Fusing assembly on page 383

Flag, sensor, right

Fusing assembly on page 383

Flag, sensor, left

Fusing assembly on page 383

Lever, sensor

Fusing assembly on page 383

Spring, torsion

Fusing assembly on page 383

Spring, torsion

Fusing assembly on page 383

Guide, cable, right

Fusing assembly on page 383

Guide, cable, left

Fusing assembly on page 383

Spring, leaf

Fusing assembly on page 383

Bar, filter, rear

Fusing assembly on page 383

Numerical parts list 469



Table 8-27 Numerical parts list (continued)

Part number

Description

Table and page

Eliminator

Fusing assembly on page 383

Holder, brush

Fusing assembly on page 383

Rib, cable guide

Fusing assembly on page 383

Cam

Fusing assembly on page 383

Sheet, protective, right upper

Fusing assembly on page 383

Sheet, protective, right lower

Fusing assembly on page 383

Side plate, fusing, right

Fusing assembly on page 383

Lever, release, right

Fusing assembly on page 383

Guide, paper delivery, lower

Fusing assembly on page 383

Screw, stepped

Fusing assembly on page 383

Sheet, protective, left

Fusing assembly on page 383

Gear, 18T

Fusing assembly on page 383

Gear, 17T

Fusing assembly on page 383

IC, photo interrupter

Fusing assembly on page 383

Guide, paper delivery guide, upper

Fusing assembly on page 383

Pressure roller gear assembly

Fusing assembly on page 383

Upper entrance guide assembly

Fusing assembly on page 383

Cable, FSR AC

Fusing assembly on page 383

Cable, FSR DC

Fusing assembly on page 383

Holder, fusing lever

Fusing assembly on page 383

Screw, M3x8

Fusing assembly on page 383

Screw, RS, M3x8

Fusing assembly on page 383

Screw, D, M3x8

Fusing assembly on page 383

Screw with washer, M3x6

Fusing assembly on page 383

Screw with washer, M3x6

Fusing assembly on page 383

Screw, tap, S

Fusing assembly on page 383

Ring, E

Fusing assembly on page 383

Lever, paper delivery sensor

Fusing assembly on page 383

Label, “Caution, high temp.”

Fusing assembly on page 383

Solenoid

Optional 500-sheet paper

feeder main body on page 393

Size detect assembly

Optional 500-sheet paper

feeder main body on page 393

Front top plate assembly

Optional 500-sheet paper

feeder main body on page 393
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Cable, interface, upper

Optional 500-sheet paper
feeder main body on page 393

Pickup drive side plate

Optional 500-sheet paper
feeder main body on page 393

Cable, size sensor

Optional 500-sheet paper
feeder main body on page 393

500-page feeder driver PCA

Optional 500-sheet paper
feeder main body on page 393

Connector, drawer, 6P

Optional 500-sheet paper
feeder main body on page 393

Lifter driver assembly

Optional 500-sheet paper
feeder main body on page 393

Spring, tension

Optional 500-sheet paper
feeder main body on page 393

Support, lifter drive assembly

Optional 500-sheet paper
feeder main body on page 393

Bushing

Optional 500-sheet paper
feeder main body on page 393

Guide, cassette right, rear

Optional 500-sheet paper
feeder main body on page 393

Guide, cassette left, rear

Optional 500-sheet paper
feeder main body on page 393

Plate, reinforcement

Optional 500-sheet paper
feeder main body on page 393

Guide, left Optional 500-sheet paper
feeder main body on page 393
Guide, cable Optional 500-sheet paper

feeder main body on page 393

Shaft, lock joint

Optional 500-sheet paper
feeder main body on page 393

Arm, lock Optional 500-sheet paper
feeder main body on page 393
Lever, lock Optional 500-sheet paper

feeder main body on page 393

Upper plate, rear

Optional 500-sheet paper

feeder main body on page 393

Upper plate, right

Optional 500-sheet paper

feeder main body on page 393

Shaft, retard drive

Optional 500-sheet paper

feeder main body on page 393

Gear, 23T Optional 500-sheet paper
feeder main body on page 393
Gear, 14T Optional 500-sheet paper

feeder main body on page 393
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Gear, 16T

Optional 500-sheet paper
feeder main body on page 393

Spring, tension

Optional 500-sheet paper
feeder main body on page 393

Left frame assembly

Optional 500-sheet paper
feeder main body on page 393

Right frame assembly

Optional 500-sheet paper
feeder main body on page 393

Front cassette left guide assembly

Optional 500-sheet paper
feeder main body on page 393

Lower frame assembly

Optional 500-sheet paper
feeder main body on page 393

Lock side plate assembly

Optional 500-sheet paper
feeder main body on page 393

Right front guide assembly

Optional 500-sheet paper
feeder main body on page 393

Right guide assembly

Optional 500-sheet paper
feeder main body on page 393

Screw, with washer, M3x6

Optional 500-sheet paper
feeder main body on page 393

screw, tap, M3x6

Optional 500-sheet paper
feeder main body on page 393

Screw, D, M3x8

Optional 500-sheet paper
feeder main body on page 393

Screw, tap, pan head, M4x10

Optional 500-sheet paper
feeder main body on page 393

Ring, E Optional 500-sheet paper
feeder main body on page 393
Ring, E Optional 500-sheet paper

feeder main body on page 393

Pin, front guide lock, right

Optional 500-sheet feeder
cassette on page 397

Cover, gear

Optional 500-sheet feeder

cassette on page 397

Flag, size sensing

Optional 500-sheet feeder

cassette on page 397

Arm, lifter

Optional 500-sheet feeder

cassette on page 397

Support, lifter arm

Optional 500-sheet feeder

cassette on page 397

Bushing, lifter arm

Optional 500-sheet feeder

cassette on page 397

Holder, retard gear

Optional 500-sheet feeder

cassette on page 397

472 Chapter 8 Parts

ENWW



ENWW

Table 8-27 Numerical parts list (continued)

Part number

Description

Table and page

Spring, tension

Optional 500-sheet feeder

cassette on page 397

Spring, torsion

Optional 500-sheet feeder

cassette on page 397

Gear, 20T

Optional 500-sheet feeder

cassette on page 397

Body, cassette

Optional 500-sheet feeder

cassette on page 397

Roller, positioning

Optional 500-sheet feeder

cassette on page 397

Claw, cassette

Optional 500-sheet feeder

cassette on page 397

Roller, LU

Optional 500-sheet feeder

cassette on page 397

Flange, positioning roller, right

Optional 500-sheet feeder

cassette on page 397

Shaft, positioning roller, auxiliary

Optional 500-sheet feeder

cassette on page 397

Roller, RD Optional 500-sheet feeder
cassette on page 397
Gauge, fuel Optional 500-sheet feeder

cassette on page 397

Optional 500-sheet feeder

cassette on page 397

Optional 500-sheet feeder

cassette on page 397

Spring, torsion

Optional 500-sheet feeder

cassette on page 397

Guide, nip

Optional 500-sheet feeder

cassette on page 397

Plate, paper lifting

Optional 500-sheet feeder

cassette on page 397

Gear, 88T Optional 500-sheet feeder
cassette on page 397
Gear, 14T Optional 500-sheet feeder
cassette on page 397
Gear, 14T Optional 500-sheet feeder
cassette on page 397
Gear, 14T Optional 500-sheet feeder

cassette on page 397

Gear, 15T/25T

Optional 500-sheet feeder

cassette on page 397

Gear, 37T

Optional 500-sheet feeder

cassette on page 397
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Shaft, size sensing

Optional 500-sheet feeder
cassette on page 397

Shaft, retard gear holder

Optional 500-sheet feeder
cassette on page 397

Ring, E

Optional 500-sheet feeder
cassette on page 397

Label, cassette operation

Optional 500-sheet feeder
cassette on page 397

Right side end support assembly

Optional 500-sheet feeder
cassette on page 397

Cassette rear assembly

Optional 500-sheet feeder
cassette on page 397

Left side end support assembly

Optional 500-sheet feeder
cassette on page 397

Front cassette assembly

Optional 500-sheet feeder
cassette on page 397

Screw, tap, pan head, M4x10

Optional 500-sheet feeder
cassette on page 397

Pin, dowel

Optional 500-sheet feeder
cassette on page 397

Screw, tap, M4x12

Optional 500-sheet feeder
cassette on page 397

Arm, front cover support

Optional 1,500-sheet paper
feeder covers on page 401

Stopper, front door

Optional 1,500-sheet paper
feeder covers on page 401

Spring, torsion

Optional 1,500-sheet paper
feeder covers on page 401

Shaft, front cover hinge

Optional 1,500-sheet paper
feeder covers on page 401

Gear, 16T

Optional 1,500-sheet paper
feeder covers on page 401

Paper pickup assembly (see Figure 8-23 Optional 1,500-sheet

Optional 1,500-sheet feeder

feeder paper pickup assembly on page 412)

main body (1 of 2
on page 405

Holder, connector

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Pin, lifter tray stopper

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Sheet, solenoid damper

Optional 1,500-sheet feeder
main body (1 of 2
on page 405
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Latch, front cover, upper

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Block, front cover pushing

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Guide, paper set, right

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Guide, paper set, left

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Block, paper size sensor

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Reel, lifter wire

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Cover, lifter wire reel

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Support, wire pulley

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Cover, pulley

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Shatft, lifter drive

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Pulley, wire, front

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Pulley, wire, rear

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Cover, lifter wire reel

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Plate, lifter wire cover

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Plate, damper support

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Support, release hook, left

Optional 1,500-sheet feeder
main body (1 of 2
on page 405
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Holder, hinge shaft, lower

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Guide, paper set, front

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Bushing

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Gear, 14T

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Gear, 15T

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Gear, 19T/39T

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Spring, tension

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Spring, tension

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Spring, torsion

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Gear, 16T

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Spacer, screw

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Frame, rear

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Frame, lower

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Frame, right

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Frame, left

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Saddle, wire

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405
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Lifter tray assembly

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Paper pickup side plate assembly

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Left hook assembly

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Screw, with washer, M3x8

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Screw, tap, M3x6

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Screw, with washer, M3x6

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Ring, E

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

Ring, E

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Pin, dowel

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

Foot

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

Holder, connector

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Pin, lifter tray stopper

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Sheet, solenoid damper

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Latch, front cover, upper

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Block, front cover pushing

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Guide, paper set, right

Optional 1,500-sheet feeder
main body (2 of 2
on page 409
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Guide, paper set, left

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Block, paper size sensor

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Reel, lifter wire

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Cover, lifter wire reel

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Support, wire pulley

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Cover, pulley

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Shaft, lifter drive

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Pulley, wire, front

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Pulley, wire, rear

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Cover, lifter wire reel

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Plate, lifter wire cover

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Plate, damper support

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Support, release hook, left

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Holder, hinge shaft, lower

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Guide, paper set, front

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Bushing

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

478 Chapter 8 Parts

ENWW



Table 8-27 Numerical parts list (continued)

Part number Description Table and page

Gear, 14T Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Gear, 15T Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Gear, 19T/39T Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Spring, tension Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Spring, tension Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Spring, torsion Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Gear, 16T Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Spacer, screw Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Frame, rear Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Frame, lower Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Frame, right Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Frame, left Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Saddle, wire Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Lifter tray assembly Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Paper pickup side plate assembly Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Left hook assembly Optional 1,500-sheet feeder
main body (2 of 2)
on page 409
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Screw, with washer, M3x8

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Screw, tap, M3x6

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Screw, with washer, M3x6

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

Ring, E

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Ring, E

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Pin, dowel

Optional 1,500-sheet feeder
main body (2 of 2
on page 409

Foot

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

Bushing, feed shaft

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Gear, 23T

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Arm, pick

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Plate, swing

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Support, feed bushing

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Holder, feed shaft

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Gear, 18T

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Spring, compression

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Gear, 16T

Optional 1,500-sheet feeder
paper pickup assembly
on page 413
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Screw, tap, M3x6

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Gear, 14T

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Spring, compression

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Ring, retainer

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Ring, slider

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Arm, paper load limit

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Shaft, load limit arm

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Holder, load limit arm

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Guide, paper outlet

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Lack, paper end limit, upper

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Bushing

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Roller, paper feed

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Roller, paper feed

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Shaft, paper feed roller

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Flag, paper feed sensor

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Holder, paper feed sensor flag

Optional 1,500-sheet feeder
paper pickup assembly
on page 413
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Spring, torsion

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Plate, front upper

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Bushing

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Spring, compression

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Guide, paper feed sensor cable

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

IC, photo interrupter

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Ring, E

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

Cover, front

Multi-bin mailbox covers
on page 417

Cover, top

Multi-bin mailbox covers
on page 417

Left cover assembly

Multi-bin mailbox covers
on page 417

Right cover assembly

Multi-bin mailbox covers
on page 417

Rear door assembly

Multi-bin mailbox covers
on page 417

Cable, stacker drawer

Multi-bin mailbox covers
on page 417

Joint, left

Multi-bin mailbox covers
on page 417

Joint, right

Multi-bin mailbox covers
on page 417

Lever, in flapper link

Multi-bin mailbox covers
on page 417

IN solenoid assembly

Multi-bin mailbox covers
on page 417

Screw, tap, binding head, M3x8

Multi-bin mailbox covers
on page 417

Frame, base

Multi-bin mailbox covers
on page 417

482 Chapter 8 Parts

ENWW



ENWW

Table 8-27 Numerical parts list (continued)

Part number

Description

Table and page

Screw, P, M3x8

Multi-bin mailbox covers
on page 417

Paper sensing flag assembly

Multi-bin mailbox main body (1

of 2) on page 419

Top bin flapper assembly

Multi-bin mailbox main body (1

of 2) on page 419

Bin flapper assembly

Multi-bin mailbox main body (1

of 2) on page 419

Center bin flapper assembly

Multi-bin mailbox main body (1

of 2) on page 419

Cable, bin solenoid

Multi-bin mailbox main body (1

of 2) on page 419

Bin assembly

Multi-bin mailbox main body (1

of 2) on page 419

Solenoid

Multi-bin mailbox main body (1

of 2) on page 419

Frame, base

Multi-bin mailbox main body (1

of 2) on page 419

Pad, arm

Multi-bin mailbox main body (1

of 2) on page 419

Guide, cable, L

Multi-bin mailbox main body (1

of 2) on page 419

Latch, rear door

Multi-bin mailbox main body (1

of 2) on page 419

Bushing

Multi-bin mailbox main body (1

of 2) on page 419

Stopper, rear door

Multi-bin mailbox main body (1

of 2) on page 419

Spring, tension

Multi-bin mailbox main body (1

of 2) on page 419

Pin

Multi-bin mailbox main body (1

of 2) on page 419

Roller, delivery, inlet

Multi-bin mailbox main body (1

of 2) on page 419

Bushing, pressure roller

Multi-bin mailbox main body (1

of 2) on page 419

Bushing

Multi-bin mailbox main body (1

of 2) on page 419

Roller, intermediate

Multi-bin mailbox main body (1

of 2) on page 419

Cover, crossmember

Multi-bin mailbox main body (1

of 2) on page 419

Spacer

Multi-bin mailbox main body (1

of 2) on page 419

Numerical parts list 483



Table 8-27 Numerical parts list (continued)

Part number

Description

Table and page

Pulley, 24T

Multi-bin mailbox main body (1

of 2) on page 419

Gear, 34T/Pulley, 24T

Multi-bin mailbox main body (1

of 2) on page 419

Pulley, 24T Multi-bin mailbox main body (1
of 2) on page 419
Bushing Multi-bin mailbox main body (1

of 2) on page 419

Spring, compression

Multi-bin mailbox main body (1

of 2) on page 419

Gear, 24T Multi-bin mailbox main body (1
of 2) on page 419
Gear, 41T Multi-bin mailbox main body (1

of 2) on page 419

Gear, 24T/35T/48T

Multi-bin mailbox main body (1

of 2) on page 419

Gear, 35T Multi-bin mailbox main body (1
of 2) on page 419
Gear, 26T Multi-bin mailbox main body (1

of 2) on page 419

Pulley/Gear, 34T

Multi-bin mailbox main body (1

of 2) on page 419

Belt, timing

Multi-bin mailbox main body (1

of 2) on page 419

Delivery inlet roller assembly

Multi-bin mailbox main body (1

of 2) on page 419

Lever, bin flapper

Multi-bin mailbox main body (1

of 2) on page 419

Base, bin lever

Multi-bin mailbox main body (1

of 2) on page 419

Guide, crossmember

Multi-bin mailbox main body (1

of 2) on page 419

Spring, compression

Multi-bin mailbox main body (1

of 2) on page 419

Screw, D, M3x8

Multi-bin mailbox main body (1

of 2) on page 419

Screw, machine, truss head, M3x4

Multi-bin mailbox main body (1

of 2) on page 419

Screw, tap, binding head, M3x8

Multi-bin mailbox main body (1

of 2) on page 419

Screw, tap, pan head, MM4x10

Multi-bin mailbox main body (1

of 2) on page 419

Ring, E

Multi-bin mailbox main body (1

of 2) on page 419
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Sheet, bottom frame, right

Multi-bin mailbox main body (1

of 2) on page 419

Sheet, bottom frame, left

Multi-bin mailbox main body (1

of 2) on page 419

Cable, sensor PCA

Multi-bin mailbox main body (2

of 2) on page 423

Cable guide assembly

Multi-bin mailbox main body (2

of 2) on page 423

Frame, base

Multi-bin mailbox main body (2
of 2) on page 423

Pad, arm

Multi-bin mailbox main body (2
of 2) on page 423

Guide, cable, L

Multi-bin mailbox main body (2

of 2) on page 423

Latch, rear door

Multi-bin mailbox main body (2

of 2) on page 423

Bushing

Multi-bin mailbox main body (2
of 2) on page 423

Stopper, rear door

Multi-bin mailbox main body (2
of 2) on page 423

Spring, tension

Multi-bin mailbox main body (2

of 2) on page 423

Pin

Multi-bin mailbox main body (2

of 2) on page 423

Roller, delivery, inlet

Multi-bin mailbox main body (2
of 2) on page 423

Bushing, pressure roller

Multi-bin mailbox main body (2
of 2) on page 423

Bushing

Multi-bin mailbox main body (2

of 2) on page 423

Roller, intermediate

Multi-bin mailbox main body (2

of 2) on page 423

Cover, crossmember

Multi-bin mailbox main body (2
of 2) on page 423

Spacer Multi-bin mailbox main body (2
of 2) on page 423
Pulley, 24T Multi-bin mailbox main body (2

of 2) on page 423

Gear, 34T/Pulley, 24T

Multi-bin mailbox main body (2

of 2) on page 423

Pulley, 24T Multi-bin mailbox main body (2
of 2) on page 423
Bushing Multi-bin mailbox main body (2

of 2) on page 423
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Part number

Description

Table and page

Spring, compression

Multi-bin mailbox main body (2
of 2) on page 423

Gear, 24T Multi-bin mailbox main body (2
of 2) on page 423
Gear, 41T Multi-bin mailbox main body (2

of 2) on page 423

Gear, 24T/35T/48T

Multi-bin mailbox main body (2

of 2) on page 423

Gear, 35T Multi-bin mailbox main body (2
of 2) on page 423
Gear, 26T Multi-bin mailbox main body (2

of 2) on page 423

Pulley/Gear, 34T

Multi-bin mailbox main body (2

of 2) on page 423

Belt, timing

Multi-bin mailbox main body (2

of 2) on page 423

Delivery inlet roller assembly

Multi-bin mailbox main body (2
of 2) on page 423

Lever, bin flapper

Multi-bin mailbox main body (2
of 2) on page 423

Base, bin lever

Multi-bin mailbox main body (2

of 2) on page 423

Guide, crossmember

Multi-bin mailbox main body (2

of 2) on page 423

Spring, compression

Multi-bin mailbox main body (2
of 2) on page 423

Screw, D, M3x8

Multi-bin mailbox main body (2
of 2) on page 423

Screw, machine, truss head, M3x4

Multi-bin mailbox main body (2

of 2) on page 423

Screw, tap, binding head, M3x8

Multi-bin mailbox main body (2

of 2) on page 423

Screw, tap, pan head, MM4x10

Multi-bin mailbox main body (2
of 2) on page 423

Ring, E

Multi-bin mailbox main body (2
of 2) on page 423

Sheet, bottom frame, right

Multi-bin mailbox main body (2

of 2) on page 423

Sheet, bottom frame, left

Multi-bin mailbox main body (2

of 2) on page 423

CB437-67901 (new)

Formatter assembly (base models)

PCAs—base unit on page 387

CB437-69001
(exchange)

Formatter assembly (base models)

PCAs—base unit on page 387

CB438-67901 (new)

Formatter assembly (network models)

PCAs—base unit on page 387
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Part number

Description

Table and page

CB438-69001
(exchange)

Formatter assembly (network models)

PCAs—base unit on page 387

CB506-67901

Fuser assembly (110-127 V) (also see Figure 8-13 Fusing
assembly on page 382)

Internal components (3 of 3)
on page 367

CB506-67901

Fusing assembly (110-127 V)

Fusing assembly on page 383

CB506-67902

Fuser assembly (220-240 V) (also see Figure 8-13 Fusing
assembly on page 382)

Internal components (3 of 3)
on page 367

CB506-67902

Fusing assembly (220-240 V)

Fusing assembly on page 383

CB506-67903

Transfer roller assembly

Internal components (1 of 3)
on page 359

CB506-67904

Product roller kit (contains 2 feed rollers, 1 pickup roller)

Optional 500-sheet paper
feeder main body on page 393

CB506-67904

Product roller kit (contains 2 feed rollers, 1 pickup roller)

Optional 500-sheet feeder
cassette on page 397

CB506-67904

Product roller kit (contains 2 feed rollers, 1 pickup roller)

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

CB506-67905

Multipurpose tray kit (contains 1 pickup roller, 1 feed roller, 1
separation roller)

Multipurpose pickup assembly
on page 377

RC1-0133-000CN

Spring, tension

Paper delivery assembly
on page 381

RC1-0136-000CN

Bushing, paper delivery

Internal components (3 of 3)
on page 367

RC1-0198-000CN

Spring, tension

Internal components (3 of 3)
on page 367

RC1-0206-000CN

Bushing

Internal components (2 of 3)
on page 363

RC1-0213-000CN

Spring, compression

Internal components (2 of 3)
on page 363

RC1-0264-000CN

Bushing, feed shaft

Internal components (2 of 3)
on page 363

RC1-0306-000CN

Pin, option

Covers—base unit
on page 357

RC1-0386-000CN

Guide, connecting cable

Internal components (1 of 3)
on page 359

RC2-2459-000CN

Cover, option

Covers—base unit
on page 357

RC2-2468-000CN

Cover, formatter (P4015/P4515)

Covers—base unit
on page 357

RC2-2475-000CN

Cover, right front (P4015/P4515)

Covers—base unit
on page 357

RC2-2476-000CN

Cover, envelope connector (P4015/P4515)

Covers—base unit
on page 357
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Part number

Description

Table and page

RC2-2478-000CN

Cover, right rear (P4015/P4515)

Covers—base unit
on page 357

RC2-2480-000CN

Arm, release, A

Internal components (1 of 3)
on page 359

RC2-2481-000CN

Arm, release, B

Internal components (1 of 3)
on page 359

RC2-2510-000CN

Cover, duplexing outer (P4015/P4515)

Covers—base unit
on page 357

RC2-2524-000CN

Flag, paper detect

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

RC2-2584-000CN

Cover, lock

Optional 1,500-sheet paper
feeder covers on page 401

RC2-2640-000CN

Cover, rear

Optional 1,500-sheet paper
feeder covers on page 401

RC2-2641-000CN

Cover, right

Optional 1,500-sheet paper
feeder covers on page 401

RC2-2642-000CN

Cover, left

Optional 1,500-sheet paper
feeder covers on page 401

RC2-2643-000CN

Cover, left lower

Optional 1,500-sheet paper
feeder covers on page 401

RC2-2667-000CN

Rod, switch

Internal components (2 of 3)
on page 363

RC2-5239-000CN

Cover, legal (P4015/P4515)

Covers—base unit
on page 357

RC2-5262-000CN

Limiter, cassette torque

500-sheet cassette
on page 373

RC2-5262-000CN

Limiter, cassette torque

Optional 500-sheet feeder
cassette on page 397

RC2-5262-000CN

Limiter, cassette torque

Optional 1,500-sheet feeder
front door assembly
on page 403

RC2-5757-000CN

Cover, formatter (P4014)

Covers—base unit
on page 357

RC2-5758-000CN

Cover, right front (P4014)

Covers—base unit
on page 357

RC2-5759-000CN

Cover, envelope connector (P4014)

Covers—base unit
on page 357

RC2-5760-000CN

Cover, duplexing outer (P4014)

Covers—base unit
on page 357

RC2-5761-000CN

Cover, legal (P4014)

Covers—base unit
on page 357

RC2-5768-000CN

Cover, right rear (P4014)

Covers—base unit
on page 357
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Part number

Description

Table and page

RC2-5783-000CN

Bushing

Internal components (2 of 3)
on page 363

RH7-1603-020CN

Motor, stepping

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

RK2-0270-000CN

Solenoid

Internal components (2 of 3)
on page 363

RK2-0359-000CN

Thermistor unit

Internal components (3 of 3)
on page 367

RK2-1988-000CN

Fan

Internal components (3 of 3)
on page 367

RK2-1989-000CN

Fan

Internal components (3 of 3)
on page 367

RK2-1991-000CN

Fan

Internal components (3 of 3)
on page 367

RK2-1992-000CN

Fan

Internal components (3 of 3)
on page 367

RL1-1641-000CN

Roller, pickup

Multipurpose pickup assembly
on page 377

RL1-1654-000CN

Roller, separation

Multipurpose pickup assembly
on page 377

RL1-1657-000CN

Motor, DC, 24 V, main drive

Internal components (2 of 3)
on page 363

RL1-1658-000CN

Shaft, retard drive

Internal components (2 of 3)
on page 363

RL1-1659-000CN

Motor, DC, 24 V, drum drive

Internal components (1 of 3)
on page 359

RL1-1663-000CN

Roller, feed

Multipurpose pickup assembly
on page 377

RL1-1667-000CN

Cover, envelope

Internal components (1 of 3)
on page 359

RM1-0036-020CN

Paper pickup roller assembly

Internal components (2 of 3)
on page 363

RM1-0036-020CN

Paper pickup roller assembly

Optional 500-sheet paper
feeder main body on page 393

RM1-0036-020CN

Paper pickup roller assembly

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

RM1-0037-020CN

Paper feed roller assembly

Internal components (2 of 3)
on page 363

RM1-0037-020CN

Paper feed roller assembly

500-sheet cassette
on page 373

RM1-0037-020CN

Paper feed roller assembly

Optional 500-sheet paper
feeder main body on page 393
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Part number

Description
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RM1-0037-020CN

Paper feed roller assembly

Optional 500-sheet feeder
cassette on page 397

RM1-0037-020CN

Paper feed roller assembly

Optional 1,500-sheet feeder
front door assembly
on page 403

RM1-0037-020CN

Paper feed roller assembly

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

RM1-0289-030CN

Oil damper assembly

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

RM1-1136-000CN

Lifter drive assembly

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

RM1-4525-000CN

Size detect assembly

Internal components (1 of 3)
on page 359

RM1-4526-000CN

Paper delivery drive assembly

Internal components (3 of 3)
on page 367

RM1-4527-000CN

Paper feed roller assembly

Internal components (1 of 3)
on page 359

RM1-4529-000CN

Paper delivery assembly (also see Figure 8-12 Paper delivery

Internal components (3 of 3)

assembly on page 380)

on page 367

RM1-4529-000CN

Paper delivery assembly

Paper delivery assembly
on page 381

RM1-4531-000CN

Face-up tray assembly (P4015/P4515)

Covers—base unit
on page 357

RM1-4532-000CN

Paper pickup drive assembly

Internal components (2 of 3)
on page 363

RM1-4534-000CN

Front cover assembly

Covers—base unit
on page 357

RM1-4539-000CN

Tag holder assembly

Internal components (2 of 3)
on page 363

RM1-4548-000CN

Paper feed assembly

Power supply assembly
on page 371

RM1-4549-000CN

Electrical components assembly (110-127 V)

Power supply assembly
on page 371

RM1-4549-000CN

Electrical components assembly (110-127 V)

PCAs—base unit on page 387

RM1-4550-000CN

Right cover assembly (P4015/P4515)

Covers—base unit
on page 357

RM1-4551-000CN

Left cover assembly (P4015/P4515)

Covers—base unit
on page 357

RM1-4552-000CN

Top cover assembly (P4015/P4515)

Covers—base unit
on page 357

RM1-4558-000CN

Right guide assembly (P4015/P4515)

Internal components (3 of 3)
on page 367
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Table and page

RM1-4559-000CN

500-sheet tray cassette

Internal components (1 of 3)
on page 359

RM1-4559-000CN

500-sheet cassette

500-sheet cassette
on page 373

RM1-4559-000CN

Optional 500-sheet feeder cassette

Optional 500-sheet feeder
cassette on page 397

RM1-4562-000CN

Paper feed shaft Z assembly

Internal components (2 of 3)
on page 363

RM1-4563-000CN

Multipurpose tray pickup assembly

Internal components (1 of 3)
on page 359

RM1-4563-000CN

Multipurpose pickup assembly

Multipurpose pickup assembly
on page 377

RM1-4576-000CN

Right front guide assembly

Internal components (2 of 3)
on page 363

RM1-4578-000CN

Electrical components assembly (220-240 V)

Power supply assembly
on page 371

RM1-4578-000CN

Electrical components assembly (220-240 V)

PCAs—base unit on page 387

RM1-4582-000CN

DC controller PCA

Internal components (3 of 3)
on page 367

RM1-4582-000CN

DC controller PCA

PCAs—base unit on page 387

RM1-4585-000CN

Lifter drive assembly

Internal components (3 of 3)
on page 367

RM1-5051-000CN

Fuser motor assembly

Internal components (3 of 3)
on page 367

RM1-5059-000CN

Control panel assembly (P4015/P4515)

Covers—base unit
on page 357

RM1-5060-000CN

Control panel assembly (P4014)

Covers—base unit
on page 357

RM1-5078-000CN

Cable, inlet (110-127 V)

Power supply assembly
on page 371

RM1-5079-000CN

Cable, inlet (220-240 V)

Power supply assembly
on page 371

RM1-5080-000CN

Cable, door switch

Internal components (3 of 3)
on page 367

RM1-5081-000CN

Cable, full sensor

Internal components (3 of 3)
on page 367

RM1-5082-000CN

Cable, panel

Internal components (3 of 3)
on page 367

RM1-5085-000CN

Cable, envelope feeder

Internal components (3 of 3)
on page 367

RM1-5087-000CN

Cable, laser

Internal components (2 of 3)
on page 363

RM1-5088-000CN

Cable, fuser motor

Internal components (3 of 3)
on page 367
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RM1-5089-000CN

Cable, feed motor

Internal components (2 of 3)
on page 363

RM1-5090-000CN

Cable, drum motor

Internal components (1 of 3)
on page 359

RM1-5091-000CN

Cable, size sensor

Internal components (1 of 3)
on page 359

RM1-5096-000CN

Sensor assembly

Multi-bin mailbox main body (2

of 2) on page 423

RM1-5126-000CN

Cable, interface

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

RM1-5127-000CN

Cable, size sensor

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

RM1-5128-000CN

Cable, door sensor

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

RM1-5129-000CN

Cable, feed, sensor

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

RM1-5250-000CN

Top cover assembly (P4014)

Covers—base unit
on page 357

RM1-5255-000CN

Front door assembly

Optional 1,500-sheet paper
feeder covers on page 401

RM1-5255-000CN

Optional 1,500-sheet feeder front door assembly

Optional 1,500-sheet feeder
front door assembly
on page 403

RM1-5259-000CN

Remnant indication assembly

Optional 1,500-sheet feeder

main body (2 of 2)
on page 409

RM1-5261-000CN

Paper size detect assembly

Optional 1,500-sheet feeder
main body (2 of 2)
on page 409

RM1-5262-000CN

Paper pickup drive assembly

Optional 1,500-sheet feeder

main body (1 of 2)
on page 405

RM1-5264-000CN

Paper detect sensor assembly

Optional 1,500-sheet feeder
paper pickup assembly
on page 413

RM1-5265-000CN

Numbering assembly

Optional 1,500-sheet feeder
main body (1 of 2
on page 405

RM1-5266-000CN

Bin solenoid assembly

Multi-bin mailbox main body (1

of 2) on page 419

RM1-5267-000CN

Drive assembly

Multi-bin mailbox main body (2

of 2) on page 423
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RM1-5448-000CN

Face-up tray assembly (P4014)

Covers—base unit
on page 357

RM1-5449-000CN

Right cover assembly (P4014)

Covers—base unit
on page 357

RM1-5450-000CN

Left cover assembly (P4014)

Covers—base unit
on page 357

RM1-5451-000CN

Right guide assembly (P4014)

Internal components (3 of 3)

on page 367

RM1-5460-000CN

Registration assembly

Internal components (1 of 3)

on page 359

RM1-5461-000CN

Grounding plate assembly

Internal components (1 of 3)

on page 359

RM1-5465-000CN

Laser scanner assembly

Internal components (2 of 3)

on page 363

RM1-6214-000CN

1,500-sheet feeder driver PCA

Optional 1,500-sheet feeder
PCA on page 389

RM1-6214-000CN

1,500-sheet feeder driver PCA

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

RM1-6224-000CN

Multi-bin mailbox PCA

Multi-bin mailbox PCA
on page 391

RM1-6224-000CN

Multi-bin mailbox PCA

Multi-bin mailbox main body (2

of 2) on page 423

RU5-0045-020CN Gear, 18T Internal components (2 of 3)
on page 363
RUG6-0159-000CN Gear, 23T Internal components (2 of 3)

on page 363

RUG6-2105-000CN

Spring, grounding

Paper delivery assembly
on page 381

RUG6-2115-000CN

Spring, tension

Internal components (2 of 3)

on page 363

VS1-7500-006CN

Connector, drawer, 6P

Optional 1,500-sheet feeder
main body (1 of 2)
on page 405

VS1-7500-008CN

Connector, 8P

Multi-bin mailbox covers
on page 417

VS1-7514-006CN

Connector, drawer, 6P

Power supply assembly
on page 371

WG8-5624-000CN

IC, photo interrupter

Internal components (3 of 3)

on page 367

XA9-1420-000CN

Screw, with washer, M3x8

Optional 1,500-sheet paper
feeder covers on page 401

XA9-1464-000CN

Screw, flat head RS, M3x6

Power supply assembly
on page 371
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XA9-1503-000CN Screw, tap, M3x6 Internal components (1 of 3)
on page 359

XA9-1671-000CN Screw, D, M3x8 Internal components (1 of 3)
on page 359

XB1-1300-605CN Screw, machine, pan head, M3x6 Power supply assembly
on page 371

XB2-7300-607CN Screw, with washer, M3x6 Internal components (3 of 3)
on page 367

XB2-7400-606CN Screw, with washer, M4x6 Power supply assembly
on page 371

XB4-7300-809CN Screw, tap, binding head, M3x8 Internal components (2 of 3)
on page 363

XB4-7401-007CN Screw, tapping, pan head, M4x10 Internal components (1 of 3)
on page 359

XB4-7401-007CN Screw, tap, pan head, M4x10 Optional 1,500-sheet paper
feeder covers on page 401

XD9-0232-000CN Ring, E Internal components (2 of 3)
on page 363
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